
 
 
 

 

Request for Qualifications 
 

For 
 

Professional Engineering Services 
 

For 
 

Wastewater Treatment Facility Plan 
 

Submittals Due:  
 

January 31, 2018 
11:30 AM 

 
Engineering Department 

Wastewater Division 
500 Center Ave 

PO Box 779 
Moorhead, MN 56561 

(218)299-5386 



RFQ – Moorhead WWTF Facility Plan    

Page 1 of 10 
 

CITY OF MOORHEAD 
REQUEST FOR QUALIFICATIONS 

PROFESSIONAL ENGINEERING SERVICES 
WASTEWATER TREATMENT FACILITY PLAN 

 
The City of Moorhead Engineering Department (Wastewater Division) is requesting qualification 
statements from professional engineering consultants with expertise in wastewater treatment 
facility master planning, design, and construction administration for the following project: 
 

City of Moorhead Wastewater Treatment Facility Plan 
 
A complete Request for Qualifications (RFQ) package is available to download by clicking the 
“Professional Engineering and Land Surveying Services” link on the City’s Bid Documents & 
Results website:   
 
http://www.cityofmoorhead.com/departments/engineering/bid-documents-results 
 
Statements of Qualifications (SOQ) submittals must be delivered in hard copy and PDF format 
to Andy Bradshaw, Operations Manager.  See Section G for submittal instructions.  Any 
questions or comments regarding the RFQ can also be directed to Mr. Bradshaw. 
 
All SOQs must be received by 11:30 am (CST), January 31, 2018 at which time the submittals 
will be opened and reviewed.  Late submittals will be rejected. 
 
The City intends to utilize one consultant (or consultant team) to complete all current and 
future phases of this project.  The City reserves the right to reject any or all submittals or accept 
what is, in its judgement, the submittal(s) which is/are in the City’s best interest.  The City 
further reserves the right, in the best interests of the City, to waive any technical defects or 
irregularities in any/all submittals. 
 
The criteria set forth in the Instructions to Offerors of Professional Services (Appendix D) and 
any specific criteria listed herein may be considered in judging which submittal is in the best 
interest of the City. Consultants will be selected by an evaluation committee and selection will 
be based on the qualifications of the Offerors.  

http://www.cityofmoorhead.com/departments/engineering/bid-documents-results


RFQ – Moorhead WWTF Facility Plan    

Page 2 of 10 
 

Table of Contents 
 
 Page 
 
A. Objective and Facility Information .................................................................................. 3 
 
B. Background Information, Plan Needs/Issues, and Anticipated Consultant Expertise .... 4 
 
C. Proposed Schedule for Consultant Selection and Facility Plan Preparation ................... 6 
 
D. Project Deliverables ......................................................................................................... 6 
 
E. Estimated Project Budget ................................................................................................ 6 
 
F. SOQ Format and Content ................................................................................................. 7 
 
G. SOQ Submittal and Contact Person ................................................................................. 8 
 
H. Consultant Selection Committee ..................................................................................... 8 
 
I. Selection Criteria and Process ......................................................................................... 9 
 
J. Available Information .................................................................................................... 10 
 
K. Terms and Conditions of Subsequent Contract ............................................................. 10 
 
 
 
 
 
 
Attachments 
 

Attachment A: Moorhead Wastewater Treatment Facility Diagram 
Attachment B: Moorhead Wastewater Treatment Facility Design Data  
Attachment C: Proposed Master Services Agreement (Draft) 
Attachment D: Instructions to Offerors of Professional Services 
Attachment E: Task Order Form   



RFQ – Moorhead WWTF Facility Plan    

Page 3 of 10 
 

REQUEST FOR QUALIFICATIONS (RFQ) 
 

MOORHEAD WASTEWATER TREATMENT FACILITY PLAN 
 
 
A. Objective and Facility Information 
 

1. Objective 

The specific objective of this RFQ is to secure consultant services to prepare a 
facility plan that meets the MPCA Clean Water Revolving Fund (CWRF) loan 
requirements and includes:  (1) an update to the 20-year capital improvement 
plan developed in 2006; (2) considerations for implementation of a potential 1.0 
mg/L total phosphorus limit; (3) future considerations for total nitrogen removal, 
particularly as related to (1) and (2) above; and (4) additional areas of focus 
outlined in Section B.2.  
 

2. Facility Information 

A diagram of the Moorhead Wastewater Treatment Facility (MWWTF) is 
included in Attachment A and design data is provided in Attachment B. 
 
Wastewater Collection – Due to a lack of topography, the MWWTF collection 
system has a large number of lift stations (44) and, on average, a long detention 
time before wastewater is delivered to the MWWTF headworks.  In 2015, three 
chemical injection stations began operation to address corrosion and odor 
concerns.  Ferrous chloride is dosed on a diurnal basis at each station and has 
been effective in reducing hydrogen sulfide levels.  Impacts to the treatment 
process at the MWWTF include a small increase in primary clarifier solids 
production, a partial reduction in primary clarifier effluent total phosphorus (TP), 
improved secondary treatment settling parameters, and reduced secondary 
scum (filament) accumulation.  Since ferrous chloride addition began, no major 
struvite formations have been observed at the MWWTF, however, there have 
been valve operation issues related to struvite. 
 
Wastewater Treatment – Preliminary treatment consists of bar screens, aerated 
grit removal, biosolids storage decant basins, and influent equalization basins.    
Flow from preliminary treatment is routed through a splitter box to one of two 
identical liquid process trains. Excess flow at the splitter box is routed to the 
influent equalization basin.  Treatment in each train consist of primary clarifiers 
for removal of solids and floatables, high-purity oxygen activated sludge aeration 
basins for advanced secondary treatment, a splitter box, and two final clarifiers 
to settle the activated sludge mixed liquor suspended solids for return to the 
aeration basins or removal via waste activated sludge.  Following final 
clarification, flow from each train is combined and typically directed in series to a 



RFQ – Moorhead WWTF Facility Plan    

Page 4 of 10 
 

polishing pond, a moving bed biofilm reactor (MBBR) for nitrification, and two 
more polishing ponds.  The MBBR was constructed in 2003 and displaced a 
portion of the first polishing pond.  From April through October, flow from the 
polishing ponds is routed to chlorine mixing and contact tanks for disinfection.  
Sulfur dioxide is added after the chlorine contact tanks to remove chlorine 
residual.  From November through March, effluent from the polishing ponds is 
discharged without disinfection.  Throughout the year, treated effluent is 
continuously discharged to the Red River of the North. 
 
Solids Handling – Bar screenings and solids from the grit removal/aeration tanks 
are stored in a dumpster and land filled.  Sludge and scum collected in the 
primary clarifiers is pumped directly to one of two mesophilic primary anaerobic 
digesters.  Waste activated sludge and scum from the final clarifiers is pumped 
to gravity belt thickeners (GBTs) for volume reduction and solids concentration.  
Thickened waste activated sludge is pumped to the anaerobic digesters.  Filtrate 
from the GBTs is returned to the headworks.  Solids are treated to Class B 
standards in two anaerobic digesters.  A third, secondary digester (which can be 
heated and mixed) provides temporary storage and is equipped with a flexible 
membrane gas storage cover.  Digester gas is burned in boilers for heat recovery.  
Excess digester gas is flared by a waste gas burner.  Treated biosolids are 
pumped from the secondary digester to a biosolids storage tank.  In the storage 
tank, biosolids are gravity thickened and supernatant is returned to dedicated 
storage basins in the headworks for controlled pumping to the splitter box 
upstream of the primary clarifiers.  Thickened biosolids are applied to 
agricultural land at agronomic rates. 
 

B. Background Information, Plan Needs/Issues, and Anticipated Consultant Expertise 
 

1. Background Information 

Construction of the MWWTF began in 1981 and the facility was placed online in 
1983.  Much of the equipment related to solids handling and treatment was 
replaced during the Solids Improvements Project (SIP) in 2009.  The SIP included 
new GBTs to replace dissolved air flotation thickening; replacement of digester 
heating, mixing, cover, and gas collection systems; new boilers; a new waste gas 
burner; a land purchase for biosolids application; and additional ancillary 
improvements. 
 
As part of the 2006 facility plan, a 20-year facility-wide capital improvement plan 
was prepared.  The capital improvement plan includes an inventory of facility 
equipment, expected useful life, replacements costs, and a replacement plan 
divided into four phases with 5-year increments.  Completion of the SIP 
addressed many equipment needs, but the overall improvement plan is in need 



RFQ – Moorhead WWTF Facility Plan    

Page 5 of 10 
 

of updates and revisions which also take into account capital upgrades and 
additions since 2006.  
 
The NPDES permit for the MWWTF expired February 28, 2011.  The Red River of 
the North does not currently violate the water quality standard for TP.  However, 
a March 22, 2012 draft permit placed on public notice was contested because no 
total phosphorus (TP) limit was included.  In response, the MPCA provided a 
draft permit with a 1.0 mg/L TP limit to the City, but this draft permit has not yet 
been placed on public notice.  Permit renewal communication and negotiation 
with the MPCA is ongoing. Since a limit may be included in the next NPDES 
permit, TP removal is a high priority in current and future facility planning. 
 

2. Facility Plan Needs/Scope of Work 

Numerous items warrant inclusion in the next facility plan.  Of these, the 
following are identified as requirements. 

• Develop a new 20-year capital improvement plan that includes an 
inventory, useful life, replacement costs, and a replacement timeline for 
all facility capital. 

 
• Develop a comprehensive plan for addressing potential TP removal 

requirements that considers current MWWTF infrastructure and 
equipment needs, the ability to potentially remove total nitrogen in the 
future, effects on solids handling and biosolids reuse, plant capacity, and 
impacts on other treatment processes.  The plan must, at a minimum, 
include treatment alternatives, cost information, and a summary of 
impacts to current MWWTF operations.   

 
• Evaluate the potential to utilize digester gas to generate electric power in 

addition to existing steam generation (Combined Heat and Power). 
Consider current gas production and use, the potential to increase 
digester gas production; and the availability of related grants, loans, 
assistance, or incentives. 
 

• Evaluate the feasibility of replacing the chlorine gas disinfection process 
with UV or another alternative with fewer safety concerns and 
requirements.  

 
• Review current biosolids handling and application methods and examine 

whether additional thickening, additional storage capacity, or storage 
options are warranted. 

 



RFQ – Moorhead WWTF Facility Plan    

Page 6 of 10 
 

• Develop a plan for necessary electrical updates, including replacement of 
incoming MWWTF power distribution and automatic transfer equipment.  
Identify economical power-saving equipment upgrades and replacement. 

 

3. Anticipated Consultant Expertise 

The successful consultant team is expected to have expertise from the following 
disciplines or resource areas: 

• civil and wastewater engineering 
• wastewater process modeling 
• construction practices 
• economic and social analysis 
• state and federal regulations, rules, and requirements  
• grant, loan, and  other related funding or incentive programs 

 
C. Proposed Schedule for Consultant Selection and Facility Plan Preparation 
 
              Dates 

• RFQ Available for Viewing and Distribution to Interested Consultants   12/15/17 
• Statements of Qualifications (SOQs) Due     01/31/18 
• Review SOQs, Rank Consultants, Identify Most Qualified Consultant     02/28/18  

& Begin Negotiation with Most Qualified Consultant  
• Execute Master Services Agreement (MSA) & Task Order #1 03/14/18 
• Complete Facility Plan Negotiable 

 
The City reserves the right to modify the timeline if necessary.  The schedule for 
completion of the facility plan is flexible and should be addressed in the SOQ.  Due to 
the uncertainty in the NPDES permit renewal timeline, the City does not have an 
expected initiation date for any construction project(s).   

 
D. Project Deliverables 
 

The consultant will be expected to provide a facility plan that meets all requirements 
and timelines set forth by the City and MPCA CWRF loan requirements.  The facility plan 
will document all data sources, past studies, computer models, forecast methodologies, 
and other elements used. 

 
E. Estimated Project Budget 

The City has budgeted $350,000 in 2018 for the Plan.  It is expected that the budget will 
fund the activities described.  The actual cost for the Plan and a specific scope of work 



RFQ – Moorhead WWTF Facility Plan    

Page 7 of 10 
 

will be negotiated with the most qualified consultant after the qualification-based 
evaluation process has been completed.  If the cost negotiations are unsuccessful with 
the top ranked consultant, negotiations will cease, and the City will initiate negotiations 
with the next most qualified consultant. 

 
F. SOQ Format and Content 

The consultant is requested to be as brief and concise as possible in their SOQ.  SOQs 
are to be no more than 50 pages in length (25 if double-sided) and all pages must be 
legible when printed on letter-size paper.  The SOQ shall address the facility plan scope 
of work described herein, and contain the following information at a minimum: 

 
1. Executive Summary of Consultant’s Qualifications including: 

 Provide the company name and business address, including telephone 
number and email of the authorized negotiator.  The negotiator shall be 
empowered to make binding commitments for the company. 

 Note the year the company was established (include former company names 
and year established, if applicable). 

 Describe the type of ownership and parent company, if any. 
 List the project manager’s name, mailing address, email and telephone 

number, if different from above, and project manager’s experience. 
 Highlight the major facts and features of the proposal, including any 

conclusions, assumptions, and recommendations the consultant desires to 
make.   

 
2. Project Understanding 

 State the consultant’s understanding of the project scope of work, the 
project objectives, deliverables, timeframes, etc. 

 
3. Technical Process and Capabilities 

 Discuss and clearly explain the approach the consultant proposes to use to 
satisfactorily achieve the required project services.  

 Identify unique expertise the consultant team can contribute in analyzing key 
issues. 

 Identify aspects of technical analysis, advanced or innovative technology, 
and/or software that may be applied to the project. 

 Describe staff expertise as it relates to the project. Include a proposed 
organizational chart of the project team members and 
assignments/responsibilities. 

 Include one-page resumes of key staff that will be assigned to the project 
team.  



RFQ – Moorhead WWTF Facility Plan    

Page 8 of 10 
 

 Provide assurance of the consultant’s ability to provide high quality 
deliverables in accordance with project schedules. 

 A detailed scope of work is not required or desired, but unique situations 
that may affect timely, satisfactory completion of this project should be 
identified. 

 
4. Qualifications and Experience 

 Provide information on similar types of projects successfully completed or 
currently under contract. 

 Provide references of three clients for whom similar work was completed 
(i.e., names, phone numbers, email addresses, project dates). 

 
5. Participation Level of the City 

 Identify the expected level of City participation in the project that the 
consultant feels necessary, relative to the duties accepted by the Consultant. 

 
G. SOQ Submittal and Contact Person 
 

If there are any questions regarding the technical contents of this RFQ, the consultant 
should contact Andy Bradshaw.   
 
The outside of the consultant’s submittal must clearly indicate that the enclosed 
information is a “Statement of Qualifications for the City of Moorhead Wastewater 
Treatment Facility Plan.” 

 
The SOQ shall be submitted in PDF and hard copy format no later than 11:30 am (CST) 
on January 31, 2018.  For PDF format, submit by email to Mr. Bradshaw.  Send or deliver 
six (6) hard copies to: 

 
City of Moorhead Wastewater Division 
c/o Andy Bradshaw 
500 Center Avenue, PO Box 779 
Moorhead, Minnesota 56561  
218-299-5385 (phone) 
andy.bradshaw@cityofmoorhead.com 

 
H. Consultant Selection Committee 

 
The SOQs will be reviewed by a committee of Wastewater Division staff which will may 
include, but will not be limited to, Mr. Andy Bradshaw, Operations Manager; Mr. Tom 
Sopp, Assistant Superintendent; Mr. Jay Jensen, Maintenance Supervisor; Mr. Darsey 
Thoen, Biosolids Manager; and Ms. Maria Amundson, Environmental Engineer. 

mailto:andy.bradshaw@cityofmoorhead.com


RFQ – Moorhead WWTF Facility Plan    

Page 9 of 10 
 

 
The City Engineer and Wastewater Division staff will coordinate consultant activities and 
act as technical advisors to the successful consultant.  The City Engineer and 
Wastewater Division staff will also be involved in the consultant selection process.  The 
consultant will receive policy and project level direction from the City Engineer. 
 

I. Selection Criteria and Process 

The request for qualifications will be evaluated utilizing the following qualification-
based criteria: 

 
Criteria Points 
  
1. Project Understanding.  Understanding of the Scope of Work (e.g. 

expressed understanding of the project scope, objectives, and 
complexity).  

20 

  
2. Technical Process and Capabilities.  Proposed project approach 

and consultant team capabilities (e.g. conceptual and technical 
approach to preparing the plan, expertise of team members, 
proven innovative approaches/techniques). 

 

50 

3. Qualifications & Experience.  Past performance and related 
experience of consultant (e.g. previous experience in performing 
similar projects, results of reference checks, administrative 
information). 

30 

  
Total Points: 100 

 
 

The City reserves the right to request clarification of information submitted, and to 
request additional information prior to final selection.  Interviews may be conducted at 
the discretion of, and at no cost to, the City if deemed necessary.  

 
Consultants may be asked to submit evidence that they have relevant past experience 
and have previously delivered services similar to those required.  Each may also be 
required to show that he/she has satisfactorily performed similar work in the past, and 
that no claims of any kind are pending against such work.  No proposal will be accepted 
from a respondent who is engaged in any work that would impair his/her ability to 
perform this work. 

 
If interviews are held, each interview will last approximately one hour, with 
approximately thirty minutes devoted to the consultant’s presentation of its proposal 
and its various elements, and the remainder a question and answer format between 



RFQ – Moorhead WWTF Facility Plan    

Page 10 of 10 
 

Selection Committee members and the consultant.  Upon completion of all interviews, 
the Selection Committee will deliberate and rank the consultant, and designate the 
most qualified consultant for further work program and cost negotiations.  The other 
consultants will be notified, and if negotiations are not successful with the top-ranked 
consultant, or if that consultant does not execute a contract agreeable to the City within 
45 days of the notification, the Selection Committee will cease discussions, and begin 
negotiations with the second highest ranked consultant, etc. until a satisfactory contract 
and price are agreed upon; or the City may decide to reject all consultants and re-
advertise the RFQ. 

 
No proposal will be accepted from, nor will a subcontract be awarded to, any 
respondent who is in arrears to any local government, upon any debt or contract; who is 
in default, as surety or otherwise, upon any obligation; or who is deemed to be 
irresponsible or unreliable by the City of Moorhead. 

 
J. Available Information 

The following information for the project is available at the link below: 
 

 https://transfers.cityofmoorhead.com/public/1dd18a1d 
 

 Facility design data and specifications 

 Facility performance data 

 Facility infrastructure information 

 2006 Solids Improvement Project Facility Plan 

 2003 Headworks/Hydraulic Improvement Plan 

 Current NPDES permit 

 Draft (12/4/14) NPDES permit 
 

K. Terms and Conditions of Subsequent Agreement 

The selected consultant will be required to execute a Master Services Agreement (MSA, 
Appendix C).  The scope of work for each and any project phase will be negotiated and 
incorporated into a Task Order (TO) issued under the MSA. Multiple TOs may be 
executed.   

 
 
 

https://transfers.cityofmoorhead.com/public/1dd18a1d


RFQ – Moorhead WWTF Facility Plan    

 

 
 
 
 

Attachment A 
 
 
 
 
 

Moorhead Wastewater Treatment Facility Diagram



RFQ – Moorhead WWTF Facility Plan    

 

 

Filtrate

Waste Activated Sludge

Primary
Digester 2

Primary
Digester 1

Gas Holding
Digester 3

Thickened
W.A.S.

Primary
Clarifier
Sludge

Final
Clarifier
Effluent

Outfall to
Red River

GBT
2

GBT
1

Decant
EQ

Basin
3

Decant
EQ

Basin
2

Decant
EQ

Basin 1

G
rit 1

G
rit 2

Primary
Clarifier 1

Primary
Clarifier 2

High Purity Oxygen
Activated Sludge 1

High Purity Oxygen
Activated Sludge 2

Final
Clarifier

1

Final
Clarifier

2

Final
Clarifier

3

Final
Clarifier

4

Return Activated Sludge

C
hlorination/

D
echlorination

B
uilding

Polishing Pond 1
(1.1 acres)

Polishing Pond 2
(3.0 acres)

Polishing Pond 3
(4.9 acres)

Air

Blower
Bldg.

Cl2
Contact

Cl2

Chlorine
Mix

Pond Effluent

Sulfur Dioxide

Nitrification
Basin

Biosolids
Storage

Digested
Biosolids from

Digester 3

Decant to
Equalization

Basin 1

Land
Applied

Biosolids

Screw
Pumps

Bar Screens

Digested Biosolids
to Biosolids

Storage

Influent

Flow
Equalization

Basin 2

Flow
Equalization

Basin 1

Decant from
Biosolids Storage



RFQ – Moorhead WWTF Facility Plan    

 

 
 
 
 

Attachment B 
 
 
 
 
 

Moorhead Wastewater Treatment Facility Design Data 
 



RFQ – Moorhead WWTF Facility Plan    

 

DESIGN CRITERIA 
 
Original Design Year .......................................................................................... 2000 
Design Period, years.............................................................................................. 20 
Design Flow 
 Average Daily, mgd ........................................................................................ 6.0 
 30-day Average Wet Weather, mgd .............................................................. 9.0 
 Hydraulic Capacity, mgd .............................................................................. 18.0 
Design Population Equivalent ........................................................................ 60,000 
 
Influent Wastewater Characteristics 
 Design 
  CBOD5, mg/L ........................................................................................... 500 
  CBOD5, lb/d ........................................................................................ 25,000 
  TSS, mg/L ................................................................................................. 250 
  TSS, lb/d ............................................................................................. 12,500 
 
Effluent Water Quality 
 NPDES Permit Requirements 
  CBOD5, mg/L ............................................................................................. 12 
  TSS, mg/L ................................................................................................... 30 
  Ammonia  
   June-September, mg/L ........................................................................ 19 
   June-September, lb/d ..................................................................... 1427 
   June-September and River <50 cfs, lb/d ........................................... 238 
  Fecal Coliform, MPN/100 mL .................................................................. 200 
  Chlorine Residual, mg/L ....................................................................... 0.038 
  pH ...................................................................................................... 6.0-9.0 
 
Annual Biosolids Reuse 
  Dry Weight, tons/year ............................................................................ 800 
  Volume, million gals/yr (6% solids) ............................................................. 3 
  Application Rate, tons/ac/yr .................................................................... 1-3 
  Available Nutrient Value, N/P/K, lb/ac ...................................... 115/100/20 
 
 
 
 
 
 
 



RFQ – Moorhead WWTF Facility Plan    

 

UNIT DESIGN CRITERIA 
 
 Aerated Grit Tanks – 2 
  Length/Width/Depth, ft ................................................................. 10/24/16 
  Volume, cf/gals ........................................................................ 3,840/28,700 
  Detention Time, minutes ..................................................................... 12-14 
 Equalization Basins – 4  
  Basin #1 (Biosolids Decant): 
   Length/Width/Depth, ft ........................................................... 20/19/18 
   Volume, cf/gals .................................................................. 6,840/51,200 
  Basin #2 (Biosolids Decant): 
   Length/Width/Depth, ft ........................................................... 36/24/18 
   Volume, cf/gals .............................................................. 15,550/116,300 
  Basin #3 (Biosolids Decant): 
   Length/Width/Depth, ft ........................................................... 36/36/18 
   Volume, cf/gals .............................................................. 23,330/174,500 
  Basin #4 (Influent Flow) – 2 Cells 
   Cell Length/Width/Depth, ft ................................................. 72.5/60/17 
   Cell Volume, gals ........................................................................ 550,000 
 Primary Clarifiers – 2  
  Length/Width/Depth, ft ................................................................. 90/36/12 
  Volume, cf/gals .................................................................... 39,000/290,000 
  Weir Length, ft ........................................................................................ 224 
  Weir Overflow Rate, gals/day/ft2 ...................................................... 13,400 
  Surface Overflow Rate, gals/day/ft2 ....................................................... 925 
  Detention Time, hrs ................................................................................. 2.3 
 Aeration Tanks – 2  
  Length/Width/Depth, ft ............................................................... 150/38/12 
  Volume, cf/gals .................................................................... 68,000/510,000 
  Loading, lbs BOD/1000 cf ........................................................................ 180 
  Detention Time, hrs (return sludge @ 50%) ............................................ 2.7 
 Final Clarifiers – 4 
  Diameter, ft ............................................................................................... 60 
  Depth, ft .................................................................................................... 12 
  Volume, cf/gals .................................................................... 34,000/250,000 
  Weir Length, ft ........................................................................................ 175 
  Weir Overflow Rate, gals/day/ft2 ........................................................ 8,500 
  Surface Overflow Rate, gals/day/ft2 ....................................................... 900 
  Detention Time, hrs (return sludge @ 50%) ............................................ 2.7 
 Moving Bed Biofilm Reactor/Nitrification Basin 
  Length/Width/Depth, ft ............................................................... 138/80/10 
  Volume, cf/gals .................................................................. 110,000/826,000 
  Media Fill Fraction, % ................................................................................ 30 



RFQ – Moorhead WWTF Facility Plan    

 

  Media Ammonia Loading, g/m2/d ........................................................... 1.0 
  Detention Time, hrs ................................................................................. 3.3 
 Polishing Ponds – 3 
  Pond #1:  
   Area, acres ......................................................................................... 1.1 
   Volume, cf/gals ......................................................... 338,000/2,530,000 
   Detention Time, days ......................................................................... 0.4 
  Pond #2:  
   Area, acres ......................................................................................... 3.0 
   Volume, cf/gals ...................................................... 1,130,000/8,440,000 
   Detention Time, days ......................................................................... 1.4 
  Pond #3:  
   Area, acres ......................................................................................... 4.9 
   Volume, cf/gals .................................................... 1,840,000/13,780,000 
   Detention Time, days ......................................................................... 2.3 
  Total Pond 1,2,3 
   Area, acres ......................................................................................... 9.0 
   Volume, cf/gals .................................................... 3,308,000/24,750,000 
   Detention Time, days ......................................................................... 4.1 
 Chlorination/Dechlorination 
  Hydraulic Capacity, mgd ........................................................................ 12.0 
  Chlorine Contact Tanks – 2 
   Length/Width/Depth, ft ........................................................... 24/12/17 
   Volume, cf/gals .................................................................. 5,000/36,500 
   Detention Time (12 mgd), minutes ....................................................... 9 
   Detention Time (6 mgd), minutes ....................................................... 18 
 Gravity Belt Thickeners – 2 
  Belt width, meters ................................................................................. 0.75 
 Anaerobic Digesters – 3 
  Diameter, ft ............................................................................................... 60 
  Depth, ft .................................................................................................... 26 
  Volume, cf/gals .................................................................... 73,500/550,000 
 Digester Membrane Biogas Cover – 1 
  Volume, cf...…………………………………………………………………………………….51,000 
 Sludge Storage Tank – 1 
  Number of Cells .......................................................................................... 5 
  Cell Length/Width/Depth, ft ....................................................... 197/50/9.5 
  Cell Volume, cf/gals ............................................................. 93,575/700,000 
  Total Volume, cf/gals ...................................................... 468,875/3,500,000 
 



RFQ – Moorhead WWTF Facility Plan    

 

 
 
 
 

Attachment C 
 
 
 
 
 

Proposed Master Services Agreement (MSA) 
 

 



Official Draft 

 

 
 
 
 
 
 
 
 
 
 
 
 
 

MASTER AGREEMENT FOR PROFESSIONAL SERVICES 
 

Related to: 
 

ENGINEERING CONSULTATION SERVICES 
 

BY AND BETWEEN 
 

CITY OF MOORHEAD 
 

and 
 

[insert name of ENGINEERING CONSULTANT] 
 

Dated as of ________________, 2017 
 
 
 

 
 
 
 
 
 
 
 
 
This instrument was drafted by: 
Ohnstad Twichell, P.C.  
John T. Shockley 
P.O. Box 458 
West Fargo, North Dakota 58078-0458 
 



  

i 

Table of Contents 
 
1. EMPLOYMENT .................................................................................................................................. 1 

2. DEFINITIONS ..................................................................................................................................... 1 

3. AUTHORIZATION TO PROCEED .................................................................................................... 2 

4. PRIOR AGREEMENTS ...................................................................................................................... 2 

5. SCOPE OF SERVICES ........................................................................................................................ 2 

6. CHANGES TO SCOPE OF SERVICES ............................................................................................. 3 

7. RESPONSIBILITY FOR ERRORS OR DELAYS FROM INACCURATE DATA .......................... 3 

8. TASK ORDERS ................................................................................................................................... 3 

9. PERSONNEL ....................................................................................................................................... 3 

10. SUBCONTRACTORS ......................................................................................................................... 4 

11. TERM ................................................................................................................................................... 4 

12. EXTENSION OF TERM ..................................................................................................................... 4 

13. COMPENSATION ............................................................................................................................... 4 

14. INVOICING AND PAYMENT ........................................................................................................... 5 

15. RELATIONSHIP BETWEEN PARTIES ............................................................................................ 7 

16. REPRESENTATIONS ......................................................................................................................... 7 

17. WORKING RELATIONSHIP ............................................................................................................. 8 

18. INDEPENDENT PROFESSIONAL JUDGMENT ............................................................................. 8 

19. STANDARD OF CARE ...................................................................................................................... 8 

20. SUBSURFACE INVESTIGATIONS .................................................................................................. 8 

21. ENGINEERING CONSULTANT’S PERSONNEL AT CONSTRUCTION SITE ............................ 8 

22. OPINIONS OF COST, FINANCIAL CONSIDERATIONS, AND SCHEDULES ............................ 9 

23. CONSTRUCTION PROGRESS PAYMENTS ................................................................................. 10 

24. RECORD DRAWINGS ..................................................................................................................... 10 

25. CONSULTANT’S INSURANCE ...................................................................................................... 10 

26. THIRD PARTY DESIGNERS ........................................................................................................... 14 

27. OPEN RECORDS .............................................................................................................................. 14 

28. DATA FURNISHED BY THE CITY ................................................................................................ 14 

29. ADVERTISEMENTS, PERMITS, AND ACCESS ........................................................................... 14 

30. TIMELY REVIEW ............................................................................................................................ 15 

31. PROMPT NOTICE ............................................................................................................................ 15 

32. ASBESTOS OR HAZARDOUS SUBSTANCES ............................................................................. 15 



  

ii 

33. CONTRACTOR INDEMNIFICATION AND CLAIMS .................................................................. 15 

34. OWNER’S INSURANCE .................................................................................................................. 16 

35. LITIGATION ASSISTANCE ............................................................................................................ 16 

36. INDEMNIFICATION ........................................................................................................................ 16 

37. LIMITATION OF LIABILITY .......................................................................................................... 17 

38. BREACH AND REMEDIES ............................................................................................................. 17 

39. TERMINATION ................................................................................................................................ 18 

40. ADDITIONAL PAYMENT ............................................................................................................... 19 

41. SUSPENSION, DELAY, OR INTERRUPTION OF WORK ........................................................... 19 

42. NOTICE ............................................................................................................................................. 19 

43. PROHIBITION AGAINST ASSIGNMENT ..................................................................................... 20 

44. NO THIRD PARTY BENEFICIARIES ............................................................................................ 20 

45. CONSEQUENTIAL DAMAGES ...................................................................................................... 20 

46. MATERIALS AND SAMPLES ........................................................................................................ 20 

47. ENGINEERING CONSULTANT’S DELIVERABLES ................................................................... 20 

48. ACCESS TO ENGINEERING CONSULTANT’S ACCOUNTING RECORDS / AUDIT RIGHTS20 

49. OWNERSHIP ..................................................................................................................................... 21 

50. REUSE OF PROJECT DOCUMENTS.............................................................................................. 23 

51. MODIFICATION ............................................................................................................................... 23 

52. FORCE MAJEURE ............................................................................................................................ 24 

53. WAIVER ............................................................................................................................................ 24 

54. BINDING EFFECT ............................................................................................................................ 24 

55. NEGOTIATED AGREEMENT ......................................................................................................... 24 

56. SEVERABILITY AND SURVIVAL................................................................................................. 24 

57. WAIVER OF JURY TRIAL .............................................................................................................. 24 

58. DISPUTE RESOLUTION ................................................................................................................. 25 

59. CONTROLLING LAW AND VENUE ............................................................................................. 25 

 

EXHIBIT A – GENERAL SCOPE OF SERVICES



  

Page 1 of 27 

MASTER AGREEMENT FOR PROFESSIONAL SERVICES  
 
THIS MASTER AGREEMENT FOR PROFESSIONAL SERVICES (this 

“Agreement”) is made effective this _______ day of __________________, 20____ (the “Effective 
Date”), by and between the City of Moorhead (the “City”), a political subdivision and municipal 
corporation of the State of Minnesota, whose principal address is 500 Center Avenue, Moorhead, 
Minnesota 56561-0779; and __________________________________ (the “Engineering 
Consultant”), a [limited liability company / corporation] of the State of 
___________________________, whose principal address is 
_________________________________________, (collectively, the “parties”). 
 

RECITALS 
 
 WHEREAS, the City desires to enter into a master agreement for professional services with 
the Engineering Consultant, commencing on the Effective Date, that establishes the conditions of 
service for Task Orders that will be approved for specific projects or components of projects during 
the life of this Agreement; and  
 

WHEREAS, the City desires to enter into this Agreement with the Engineering Consultant 
to provide professional services for one (1) or more projects or components of projects; and 
 
 WHEREAS, these projects or components of projects may require professional services in 
addition to those provided by the City Engineer; and 
 
 WHEREAS, the City Engineer and the City Manager are authorized to oversee a project or 
components of a project and have authority to manage the professional services provided by the 
Engineering Consultant; and 
 
 WHEREAS, the City has selected the Engineering Consultant to provide the City with 
professional services, subject to the oversight of the City Engineer and the City Manager. 
 
 NOW THEREFORE, in consideration of the mutual agreements contained herein, and 
other good and valuable consideration, the receipt and sufficiency of which is hereby 
acknowledged, the parties agree as follows: 
 

AGREEMENT 
  
1. EMPLOYMENT. The City hires the Engineering Consultant, which accepts the hiring with 

the City pursuant to this Agreement. The Engineering Consultant is an independent 
contractor under this Agreement. Nothing in this Agreement shall be construed to create an 
employer-employee relationship between the parties. 
 

2. DEFINITIONS. All capitalized terms used and not otherwise defined herein shall have the 
meanings given to them in this Agreement as defined in this Section, unless a different 
meaning clearly applies from the context: 
 
“Agreement” means this Master Agreement for Professional Services by and between the 
City and      [insert Engineering Consultant’s name]. 



  

Page 2 of 27 

 
“Best Efforts” means that the parties to this Agreement will act in Good Faith, act in 
accordance with generally accepted commercial practices, and use reasonable due diligence 
to undertake all action contemplated by this Agreement, in accordance with applicable 
federal and state laws, regulations, and rules; however, the obligation to use Best Efforts 
does not mean a duty to take action that would be in violation of the Engineering 
Consultant’s professional ethics and standards. 
 
“City’s Authorized Representative” means the City Engineer and his/her representatives and 
the City Manager and his/her representatives.  

 
“City of Moorhead” means the City of Moorhead and/or the Moorhead City Council, a 
political subdivision and municipal corporation of the State of Minnesota. 

 
“City’s Governing Body” means the Moorhead City Council.  
 
“Engineering Consultant” means the individual or entity with which the City has contracted 
for performance of the professional services as set forth in this Agreement. 
 
“Engineering Consultant’s Representative” means the person(s) with the authority to act on 
behalf of the Engineering Consultant. 
 
“Good Faith” means observance of reasonable commercial standards of fair dealing in a 
given trade or business. 

 
“Person” means any natural or legal person, county, city, municipality, political 
subdivision, public benefit corporation, corporation, limited liability company, trust, joint 
venture, association, company, partnership, governmental authority, or other entity. 

 
“Project” means the services for which a Task Order has been or will be prepared. 
 
“Task Order” means an assignment for a specific project or scope of work.  

 
3. AUTHORIZATION TO PROCEED. Execution of this Agreement will be authorization for 

the City Engineer to negotiate and approve Task Orders for minor work items included in 
the annual City Budget, and to solicit proposals for Task Orders for other projects to bring to 
the City Council for approval.  
 

4. PRIOR AGREEMENTS. Any prior master agreements between the City and the 
Engineering Consultant shall, upon execution of this Agreement, be terminated and have no 
further force and effect. Any existing Task Order shall be governed by the agreement in 
effect at the time the Task Order was approved.  

 
5. SCOPE OF SERVICES. The Engineering Consultant’s detailed scope of services, work 

schedule, and cost budget will be mutually agreed upon in writing and set forth in Task 
Orders issued by the City under this Agreement. Each Task Order will specifically refer to 
and incorporate this Agreement by reference, and the provisions of this Agreement shall 
apply to all Task Orders entered into subsequent to the Effective Date of this Agreement.  



  

Page 3 of 27 

 
6. CHANGES TO SCOPE OF SERVICES. The City Engineer and the City Manager may 

make or approve changes within the general scope of services as set forth in the applicable 
Task Order. The Engineering Consultant’s scope of services shall be governed by Task 
Orders. If such changes affect the Engineering Consultant’s cost of or time required for 
performance of the services as set out in any applicable Task Order, then an equitable 
adjustment will be made through an amendment to the applicable Task Order or this 
Agreement. 

 
7. RESPONSIBILITY FOR ERRORS OR DELAYS FROM INACCURATE DATA. The 

Engineering Consultant and the City acknowledge that the reliability of the Engineering 
Consultant’s services depends upon the accuracy and completeness of the data supplied to 
the Engineering Consultant. The City accepts sole responsibility for errors or delays in 
services resulting from inaccurate or incomplete data supplied to the Engineering 
Consultant, and the City acknowledges and agrees that any additional services thereby 
necessitated will result in additional fees payable by the City to the Engineering Consultant. 
The Engineering Consultant must promptly receive the information to deliver the services as 
well as the City’s prompt updates to any information where there has been a material change 
that may affect the scope or delivery of the services, such as a change in the nature of the 
City’s products or equipment, systems, and/or processes that are the focus of the 
Engineering Consultant’s services. 

 
8. TASK ORDERS. The Engineering Consultant shall receive assignments for work under this 

Agreement through Task Orders authorized and provided by the City directly or through its 
City Engineer or City Manager. The City shall compensate the Engineering Consultant only 
for work contained within the Task Orders. The Engineering Consultant shall not be 
obligated to perform any work or services unless such services are set forth in a Task Order 
executed by both parties. If the Engineering Consultant engages in work beyond the scope of 
a Task Order, the City shall not compensate the Engineering Consultant for that work, 
unless agreed to in writing by the City prior to the work being completed. All amendments 
to Task Orders must be authorized and provided by the City in writing. The time or schedule 
for performing services or providing deliverables shall be stated in each Task Order. If no 
times are stated, then the Engineering Consultant will perform services and provide 
deliverables within a reasonable time. The Engineering Consultant is not responsible for any 
delays in execution of its services or work due to the absence of an executed Task Order or 
amendment to a Task Order. 
 

9. PERSONNEL. All persons assigned by the Engineering Consultant to perform services as 
set forth in Task Orders issued under this Agreement shall be fully qualified to perform the 
work assigned to them. The Engineering Consultant shall devote such personnel and 
resources, time, attention, and energies to the City’s business as are necessary to fulfill the 
duties and responsibilities required by the City and agreed to by the Engineering Consultant 
in any given Task Order. The Engineering Consultant must endeavor to minimize turnover 
of personnel performing services under this Agreement. If the City is dissatisfied with any of 
the Engineering Consultant’s personnel, the City reserves the right to require removal of 
those personnel from the Task Order. The City shall provide the Engineering Consultant 
with a written statement, including reasonable detail, outlining its reasons for desiring 



  

Page 4 of 27 

removal. Replacement personnel for the removed person shall be fully qualified for the 
position. 
 

10. SUBCONTRACTORS. The Engineering Consultant may enter into agreements with 
subcontractors in furtherance of their services under this Agreement, as approved by the 
City Manager and/or the City Engineer, which approval shall not be unreasonably withheld. 
 

11. TERM. Unless terminated under Section 39, this Agreement shall remain in full force and 
effect for a period of approximately five (5) years from the Execution Date, through the 
______ day of ___________________, 20____. This Agreement shall take full force and 
effect on the Effective Date upon approval by the City Council and execution by the City. 
Pursuant to Section 12 of this Agreement and upon expiration of the initial term, this 
Agreement may be renewed by mutual agreement of the parties. 
 

12. EXTENSION OF TERM. This Agreement may be extended by written amendment or 
renewed as set forth in Section 11 of this Agreement. If this Agreement expires before the 
completion of a Task Order, the Agreement shall be deemed to have been extended until the 
completion of services under the applicable Task Order. 
 

13. COMPENSATION. For all services rendered by the Engineering Consultant, the City will 
pay the Engineering Consultant for the lump sum or based on the time spent by those 
Engineering Consultant team members working on the project and the hourly charging rates 
applicable to those Engineering Consultant team members, plus subcontracts with non-
Engineering Consultant-affiliated companies and outside services. The Engineering 
Consultant shall attach a compensation rate schedule to this Agreement which consists of 
compensation rates for the three (3) year term of this Agreement. Thereafter, the 
compensation rate schedule shall be submitted annually, on or before January 1, based on 
the calendar year it is submitted.  
 
The Engineering Consultant shall also attach a reimbursable expenses schedule to this 
Agreement which consists of reimbursable expenses for the three (3) year term of this 
Agreement. Thereafter, the reimbursable expenses schedule shall be submitted annually, 
with the compensation rate schedule, based on the calendar year it is submitted. Travel 
expenses will be determined based on the Minnesota Department of Transportation’s travel 
reimbursement policy.  
 
The City will compensate the Engineering Consultant as set forth above and in accordance 
with each Task Order. Work performed under this Agreement may be performed using labor 
from affiliated companies of the Engineering Consultant. Such labor will be billed to the 
City under the same billing terms applicable to the Engineering Consultant’s employees. 
 
The compensation is payable following the end of each month upon submission by the 
Engineering Consultant of a monthly invoice setting forth the services performed in that 
month on behalf of the City. Invoices shall be sent as required in Section 14 of this 
Agreement. Invoices are due and payable within thirty (30) days of receipt. If a Task Order 
issued under this Agreement contains a not-to-exceed compensation amount, the City will 
only pay compensation to the Engineering Consultant for fees and/or expenses that are less 



  

Page 5 of 27 

than or equal to the not-to-exceed amount stated on the Task Order, unless the Task Order 
has been amended pursuant to Section 8 of this Agreement. 
 
A. Budget. Budgetary amounts, excluding taxes, will be established for each Task Order 

executed under this Agreement. The Engineering Consultant will make reasonable 
efforts to complete the work within the budget and will keep the City informed of 
progress toward that end so that the budget or work effort can be adjusted if found 
necessary. The Engineering Consultant is not obligated to incur costs beyond the 
indicated budgets for satisfactory performance, based on industry standards, of its 
obligations under this Agreement and/or any Task Order, as may be adjusted, nor is the 
City obligated to pay the Engineering Consultant beyond these limits. When any budget 
has been increased, the Engineering Consultant’s costs expended prior to such increase 
will be allowable to the same extent as if such costs had been incurred after the approved 
increase. 
 

B. Hourly Rates. Hourly rates are those hourly rates charged for work performed on the 
project by the Engineering Consultant’s employees of the indicated classifications. 
These rates include all allowances for salaries, overhead, fees, and all expenses, but do 
not include allowances for subcontracts or outside services allowed by this Agreement. 
 

14. INVOICING AND PAYMENT. 
 

A. The Engineering Consultant must submit invoices to the City on or before the fifteenth 
(15th) day of each month for all services provided and allowed expenses incurred during 
the preceding month. The Engineering Consultant’s Representative must personally 
review each invoice before it is sent to the City to determine its accuracy and fairness, 
and to ensure the invoice complies with the requirements in this Agreement.  

 
B. The Engineering Consultant must submit each original invoice to: 

 
City of Moorhead 
Attn: City Engineer 
500 Center Avenue 
Moorhead, Minnesota 56561-0779 

 
C. The Engineering Consultant’s invoices must be detailed and precise. The Engineering 

Consultant’s invoices must clearly indicate fees and expenses incurred for the current 
billing period month and include at least the following information: 

 
(1) The Engineering Consultant’s name and address; 
(2) The Engineering Consultant’s federal employer identification number; 
(3) Unique invoice number; 
(4) The City project number and project name; 
(5) The applicable Task Order number; 
(6) The authorized budget for the project in accordance with the Task Order, along 

with a notation as to whether the authorized amount is Hourly-Estimated, Hourly 
Not-To-Exceed, Lump Sum, or some other approved method; 

(7) Total amount of fees and costs “billed to date,” including the preceding month; 



  

Page 6 of 27 

(8) Budget remaining in accordance with the Task Order; 
(9) Billing period; 
(10) Daily summary generally describing services performed; 
(11) Name, billing rate, and hours worked by each person involved in the project, in 

accordance with the Task Order Budgetary Breakdown; 
(12) Preferred remittance address, if different from the address on the invoice’s 

coversheet; and 
(13) All of the work performed during that billing period, in accordance with the Task 

Order Budgetary Breakdown. 
 

D. The Engineering Consultant’s invoice must be printed on a printed bill head and signed 
by the Engineering Consultant’s Representative or other authorized signatory. 

 
E. If any Engineering Consultant invoice contains a request for expense reimbursement, the 

Engineering Consultant must include copies of the corresponding invoices and receipts 
with that invoice. 

 
F. After the City receives the Engineering Consultant’s invoice, the City will either process 

the invoice for payment or give the Engineering Consultant specific reasons, in writing 
within fifteen (15) business days, why part or all of the City’s payment is being withheld 
and what actions the Engineering Consultant must take to receive the withheld amount. 

 
G. In the event of a disputed billing, only the disputed portion will be withheld from 

payment, and the City shall pay the undisputed portion. The City will exercise 
reasonableness in disputing any bill or portion thereof. Interest at a rate of one-quarter 
percent (1/4%) will accrue on any disputed portion of the billing determined to be due 
and owing to the Engineering Consultant. 

 
H. Payment does not imply acceptance of services, that expenses are allowable, or that the 

invoice is accurate. In the event an error is identified within six (6) months of receipt of 
payment, the Engineering Consultant must credit any payment in error from any 
payment that is due or that may become due to the Engineering Consultant under this 
Agreement. 

 
I. The City will be charged interest at the rate of one-half percent (1/2%) per month, or that 

permitted by law if lesser, on all past-due amounts starting thirty (30) days after receipt 
of invoice. Payments will be first credited to interest and then to principal. 

 
J. If the City fails to make payment in full within thirty (30) days of the date due for any 

undisputed billing, the Engineering Consultant may, after giving seven (7) days’ written 
notice to the City, suspend services under this Agreement until paid in full, including 
interest. In the event of suspension of services, the Engineering Consultant will have no 
liability to the City for delays or damages caused by the City because of such 
suspension. 

 
K. Without waiving any rights to recover payment for reimbursable taxes, fees, or other 

costs per the provisions of Paragraph 13 herein, the Engineering Consultant must pay in 



  

Page 7 of 27 

the first instance all fees, fines, taxes, or other costs of doing business related to the 
services. 
 

15. RELATIONSHIP BETWEEN PARTIES. The Engineering Consultant is retained by the 
City only for the purposes and to the extent set forth in this Agreement and its Task 
Order(s), and its relationship to the City shall, during the period or periods of services under 
this Agreement, be that of an independent contractor. The Engineering Consultant shall be 
free to use such portion of the Engineering Consultant’s entire time, energy, and skill during 
the course of this Agreement to meet its contractual obligation to the City. Neither the 
Engineering Consultant, nor its personnel, shall be considered to be employed by the City or 
entitled to participate in any plans, arrangements, or distributions by the City pertaining to or 
in connection with any benefits accorded the City’s regular employees. The City shall not be 
financially responsible to the Engineering Consultant except for the payment of 
compensation specifically set forth in this Agreement, and shall not be responsible for the 
payment of any cost of living allowances, merit increases, medical insurance, employee’s 
retirement, life or disability coverage, sick leave, or holiday pay or vacation pay, or any 
benefit of any kind not specifically set forth in this Agreement. Likewise, the City shall not 
be responsible for wage or salary withholding to the federal or any state government. 
 

16. REPRESENTATIONS. The Engineering Consultant represents that the following statements 
are true: 
 
A. The Engineering Consultant has not directly or indirectly offered or given any gratuities 

(in the form of entertainment, gifts, or otherwise) to any representative of the City with a 
view toward securing this Agreement or securing favorable treatment with respect to any 
determinations concerning the performance of this Agreement. 

 
B. The Engineering Consultant’s personnel performing the work hereunder have no interest 

that would constitute a conflict of interest with the City during the term of the project. 
This does not preclude or prohibit other Engineering Consultant employees or 
representatives from working with other parties who may participate on the project and 
have potential or actual adverse interest to the City. 

 
C. This Agreement does not constitute a conflict of interest or default under any of the 

Engineering Consultant’s other agreements. 
 
D. No suit, action, arbitration, or legal, administrative, or other proceeding or governmental 

investigation is pending or threatened that may adversely affect the Engineering 
Consultant’s ability to perform under this Agreement. 

 
E. The Engineering Consultant is in compliance with all laws, rules, and regulations 

applicable to its business, including rules of professional conduct (the “Laws and 
Regulations”). 

 
F. During the term of this Agreement, the Engineering Consultant must not knowingly take 

any action, or omit to perform any act, that may result in a representation becoming 
untrue. The Engineering Consultant must immediately notify the City if any 
representation and warranty becomes untrue. 



  

Page 8 of 27 

 
THE REPRESENTATIONS ABOVE SHALL BE IN LIEU OF ANY IMPLIED OR 
EXPRESS WARRANTIES AND THE ENGINEERING CONSULTANT MAKES NO 
WARRANTIES, EXPRESS, IMPLIED, OR OTHERWISE IN CONNECTION WITH ITS 
SERVICES. 
 

17. WORKING RELATIONSHIP. The Engineering Consultant’s Representative shall be the 
individual(s) that will engage with the City Council and the City’s Representatives. The 
Engineering Consultant’s Representative shall be identified on each Task Order. The 
Engineering Consultant shall work in close cooperation and coordinate with the City 
Engineer and City Manager. 

 
18. INDEPENDENT PROFESSIONAL JUDGMENT. Nothing in this Agreement shall be 

construed to interfere with or otherwise affect the rendering of services by the Engineering 
Consultant in accordance with the independent professional judgment of each of its 
employees. The Engineering Consultant shall perform the services rendered in accordance 
with accepted principals of its profession. The Engineering Consultant’s personnel are 
subject to the rules and regulations of any and all licensing and professional organizations or 
associations to which those personnel may from time to time belong, and the Laws and 
Regulations in the locale of the services performed for a project. 

 
19. STANDARD OF CARE. The standard of care applicable to the Engineering Consultant’s 

services will be the degree of skill and diligence normally employed by professional 
consultants or consultants performing the same or similar services at the time said services 
are performed. The Engineering Consultant will re-perform any services not meeting this 
standard without additional compensation. 

 
20. SUBSURFACE INVESTIGATIONS. In soils, foundation, groundwater, and other 

subsurface investigations, the actual characteristics may vary significantly between 
successive test points and sample intervals and at locations other than where observations, 
exploration, and investigations have been made. Because of the inherent uncertainties in 
subsurface evaluations, changed or unanticipated underground conditions may occur that 
could affect total project cost and/or execution. These conditions and cost/execution effects 
are not the responsibility of the Engineering Consultant. 
 

21. ENGINEERING CONSULTANT’S PERSONNEL AT CONSTRUCTION SITE.  
 
A. The Engineering Consultant and the Engineering Consultant’s personnel have no 

authority to exercise any control over any construction contractor or other entity or their 
employees in connection with their work or any health or safety precautions and have no 
duty for inspecting, noting, observing, correcting, or reporting on health or safety 
deficiencies of the construction contractor(s) or other entity or any other persons at the 
site except the Engineering Consultant’s own personnel. 
 

B. The presence of the Engineering Consultant’s personnel at a construction site is for the 
purpose of providing to the City a greater degree of confidence that the completed 
construction work will conform generally to the construction documents and that the 
integrity of the design concept as reflected in the construction documents has been 



  

Page 9 of 27 

implemented and preserved by the construction contractor(s). The Engineering 
Consultant neither guarantees the performance of the construction contractor(s) nor 
assumes responsibility for construction contractor’s failure to perform work in 
accordance with the construction documents. 
 

C. The presence of the Engineering Consultant’s personnel, subcontractors, or 
subconsultants at a construction site whether as on-site representative or otherwise do 
not make the Engineering Consultant or the Engineering Consultant’s personnel, 
subcontractors, or subconsultants liable for any duties belonging to either the City or its 
contractor(s) except as specifically outlined in a Task Order. The Engineering 
Consultant shall not at any time supervise, direct, control, or have authority over any 
contractor work, nor shall the Engineering Consultant have authority over or be 
responsible for the means, methods, techniques, sequences, or procedures of 
construction selected or used by any contractor, for the safety precautions and programs 
incident thereto, for security or safety at any project site, nor for any failure of a 
contractor to comply with Laws and Regulations applicable to such contractor's 
furnishing and performing of its work. 

 
D. The Engineering Consultant neither guarantees the performance of any contractor nor 

assumes responsibility for any contractor's failure to furnish and perform work at a 
project in accordance with any plans, specifications, drawings, details, or other 
construction or design documents prepared by the Engineering Consultant for the 
project.  

 
E. For each service or design performed or furnished, the Engineering Consultant shall be 

responsible only for those construction phase services that have been itemized and 
expressly required of the Engineering Consultant in the authorizing Task Order. With the 
exception of such expressly required services, the Engineering Consultant shall have no 
design, shop drawing review, or other obligations during construction and the City 
assumes all responsibility for the application and interpretation of the contract 
documents, contract administration, construction observation and review, and all other 
necessary construction phase engineering and professional services. The Engineering 
Consultant shall not be liable to the City for any construction phase engineering or 
professional services except for those services that are expressly required of the 
Engineering Consultant in the authorizing Task Order. 

 
22. OPINIONS OF COST, FINANCIAL CONSIDERATIONS, AND SCHEDULES.  

 
A. The Engineering Consultant has no control over cost or price of labor and materials; 

unknown or latent conditions of existing equipment or structures that may affect 
operation or maintenance costs; competitive bidding procedures and market conditions; 
time or quality of performance by operating personnel or third parties; and other 
economic and operational factors that may materially affect the ultimate project cost or 
schedule. Therefore, the Engineering Consultant makes no warranty that the City’s 
actual project costs, financial aspects, economic feasibility, or schedules will not vary 
from any opinions of project costs, financial analyses, economic feasibility projections, 
or schedules for the project included in the Engineering Consultant’s services work or 
deliverables for the project. 



  

Page 10 of 27 

 
B. If the City wishes greater assurance as to any element of project cost, feasibility, or 

schedule, the City will employ an independent cost estimator, contractor, or other 
appropriate advisor. 
 

23. CONSTRUCTION PROGRESS PAYMENTS. Recommendations by the Engineering 
Consultant to the City for periodic construction progress payments to the construction 
contractor(s) will be based on the Engineering Consultant’s knowledge, information, and 
belief from selective sampling that the work has progressed to the point indicated. Such 
recommendations do not represent that continuous or detailed examinations have been made 
by the Engineering Consultant to ascertain that the construction contractor(s) have 
completed the work in exact accordance with the construction documents; that the final 
work will be acceptable in all respects; that the Engineering Consultant has made an 
examination to ascertain how or for what purpose the construction contractor(s) have used 
the moneys paid; that title to any of the work, materials, or equipment has passed to the City 
free and clear of liens, claims, security interests, or encumbrances; or that there are no other 
matters at issue between the City and the construction contractors that affect the amount that 
should be paid. 
 

24. RECORD DRAWINGS. Record drawings, if required, will be prepared in a format as 
specified in the applicable Task Order, in part, on the basis of information compiled and 
furnished by others, and may not always represent the exact location, type of various 
components, or exact manner in which the project was finally constructed. To the extent that 
the Engineering Consultant prepares, compiles, and furnishes information to be incorporated 
into the Record Drawings, the Engineering Consultant will be responsible for damages that 
are incurred by the City to the extent caused by any negligent errors or omissions by the 
Engineering Consultant in preparing, compiling, and furnishing such information. The 
Engineering Consultant is not responsible for any errors or omissions in the information 
from others that are incorporated into the record drawings.  
 

25. CONSULTANT’S INSURANCE. The Engineering Consultant shall maintain throughout 
this Agreement the following insurance: 

 
A. The Engineering Consultant shall purchase and maintain throughout this Agreement 

such insurance as is required by this Agreement in the categories and amounts set forth 
below:  
 
(1) Claims under workers’ compensation, disability benefits, and other similar 

employee benefit acts; 
 
(2) Claims for damages because of bodily injury, occupational sickness or disease, or 

death of the Engineering Consultant’s employees; 
 
(3) Claims for damages because of bodily injury, sickness or disease, or death of any 

person other than the Engineering Consultant’s employees; 
 
(4) Claims for damages insured by reasonably available personal injury liability 

coverage which are sustained: 



  

Page 11 of 27 

 
(a) by any person as a result of an offense directly or indirectly related to the 

employment of such person by the Engineering Consultant, or  
 

(b) by any other person for any other reason; 
 

(5) Claims for damages, other than to the work itself, because of injury to or 
destruction of tangible property wherever located, including loss of use resulting 
therefrom; and 
 

(6) Claims for damages because of bodily injury or death of any person or property 
damage arising out of the Engineering Consultant’s ownership, maintenance, or 
use of any motor vehicle. 

 
B. The policies of insurance required by this Section will: 

 
(1)  With respect to insurance required by above paragraphs 25(A)(3) through 25(A)(6) 

inclusive, be written on an occurrence basis, included as additional insureds 
(subject to any customary exclusion regarding Professional Liability and Workers 
Compensation) the City, and any other individuals or entities identified, all of 
whom will be listed as additional insureds, and include coverage for the respective 
officers, directors, members, partners, employees, agents, consultants, and 
subcontractors of each and any of all such additional insured, and the insurance 
afforded to these additional insureds will provide primary coverage for all claims 
covered in the General Liability and Automobile Liability Policies; 

 
(a) All insurance policies required under this Agreement, including the Excess or 

Umbrella Liability policies must be from insurers rated “A-” or better by the 
A.M. Best Company, Inc. 

 
(2)  Include at least the specific coverages and be written for not less than the limits of 

liability specified or required by Laws or Regulations, whichever is greater; 
 
(3)  Contain a provision or endorsement that the coverage afforded will not be canceled 

or renewal refused until at least thirty (30) days prior written notice has been given 
to the City and to each other additional insured identified to whom a certificate of 
insurance has been issued (and the certificates of insurance furnished by the 
Engineering Consultant pursuant to this Section will so provide); 

 
(4) Remain in effect at least until final payment and at all times thereafter when the 

Engineering Consultant may be correcting, removing, or replacing defective work; 
 
(5) Include completed operations coverage: 

 
(a) Such insurance will remain in effect for two (2) years after final payment.  

 
(b) The Engineering Consultant will furnish the City and each other additional 

insured identified, to whom a certificate of insurance has been issued, evidence 



  

Page 12 of 27 

satisfactory to the City and any such additional insured of continuation of such 
insurance at final payment and one (1) year thereafter. 

 
(6)  Not limit in any way the Engineering Consultant’s duties to defend, indemnify, and 

hold harmless the City and its officers, employees, agents, consultants, 
subcontractors, and representatives in accordance with Section 36; 

 
(7)  Either in the policies or in endorsements, contain a “waiver of subrogation” (except 

for in the Professional Liability Policy and Workers Compensation policy) that 
waives any right to recovery any of the Engineering Consultant’s insurance 
companies might have against the City. 

 
(8)  Either in the policies or in endorsements, contain a provision that the Engineering 

Consultant’s insolvency or bankruptcy will not release the insurers from payment 
under the policies, even when the Engineering Consultant’s insolvency or 
bankruptcy prevents the Engineering Consultant from meeting the retention limits 
under the policies; 

 
(9)  Either in the policies or in endorsements, contain cross liability/severability of 

interests, to ensure that all additional parties are covered as if they were all 
separately covered (with the exception of Workers Compensation and Professional 
Liability policies); 

 
(10) Either in the policies or in endorsements, contain a provision that the legal defense 

provided to the City and the State of Minnesota must be free of any conflict of 
interest, even if retention of separate legal counsel is necessary; 

 
(11) Either in the policies or in endorsements, contain a provision that the Engineering 

Consultant’s policies will be primary and noncontributory regarding any other 
insurance maintained by or available to the City and that any insurance maintained 
by the City will be in excess of the Engineering Consultant’s insurance and will not 
contribute with it (except for Worker’s Compensation and Professional Liability 
Policies). 

 
C. The limits of liability for the insurance required by this Section will provide coverage for 

not less than the following amounts or greater where required by Laws and Regulations: 
 

(1) Worker’s Compensation, and related coverages under Paragraphs 25(A)(1) and 
25(A)(2): 

 
(a) State:       Statutory; 
(b) Applicable Federal (e.g. Longshoreman’s):   Statutory; 
(c) Employer’s Liability:      $1,000,000. 

 
(2) The Engineering Consultant’s General Liability under Paragraphs 25(A)(3) 

through 25(A)(6) which will include premises or operations coverage, completed 
operations and product liability coverages, and will eliminate the exclusion with 



  

Page 13 of 27 

respect to property under the care, custody, and control of the Engineering 
Consultant: 

 
(a) General Aggregate:      $2,000,000 
(b) Products – Completed Operations Aggregate:   $1,000,000 
(c) Personal and Advertising Injury:   $1,000,000 
(d) Each Occurrence (Bodily Injury and  
 Property Damage):      $1,000,000 
(e) Property damage liability insurance will provide Explosion, Collapse, and 

Underground coverages where applicable. 
(f) Excess or Umbrella liability: 

i.  General Aggregate:    $4,000,000 
ii.  Each Occurrence:     $4,000,000 

 
(3)  Automobile Liability under Paragraph 25(A)(6) (which will include coverage for 

any auto, including owned, non-owned, and hired): 
 

(a) Bodily injury: 
i. Each person:      $1,000,000 

ii. Each accident:     $1,000,000 
(b) Property Damage: 

i. Each accident:      $1,000,000 
  OR 

(c) Combined Single 
i. Limit of:      $1,000,000 
 

(4)  Professional Liability coverage will provide coverage for not less than the 
following amounts: 

 
(a) Each claim made:      $2,000,000 
(b) Annual Aggregate:     $2,000,000 

 
(5)  The following will be included as additional insured on all of the Engineering 

Consultant’s general liability and automobile insurance policies required under this 
Agreement: 

 
(a) City; and 
(b) _________________. 

 
(6)  If the Engineering Consultant is domiciled outside of the State of Minnesota, the 

Engineering Consultant will purchase and maintain employer’s liability or “stop 
gap” insurance of not less than $1,000,000 as an endorsement on the Engineering 
Consultant’s Workers’ Compensation and General Liability Policies. 

 
D. If any required policy is written on a “claims made” form, the Engineering Consultant 

must maintain the coverage continuously throughout the term of this Agreement, and, 
without lapse, for three (3) years beyond the termination or expiration of this Agreement 
and the City’s acceptance of all services provided under this Agreement. The retroactive 



  

Page 14 of 27 

date or “prior acts inclusion date” of any “claims made” policy must be no later than the 
date that services commence under this Agreement. 

 
E. Before the Engineering Consultant begins performing services, the Engineering 

Consultant must send the City certificates of insurance and any applicable endorsements 
attesting to the existence of coverage. The Engineering Consultant will not allow its 
policies to be cancelled, lapse, and/or terminate, or be amended to reduce coverage 
below the minimums called for in this Agreement without thirty (30) days’ notice to the 
City. The certificates of insurance issued to confirm the Engineering Consultant’s 
compliance must reference this Agreement. 

 
F. If required insurance lapses during the term of this Agreement, the City is not required to 

process invoices after such lapse until the Engineering Consultant provides evidence of 
reinstatement that is effective as of the lapse date. 

 
G. The City shall have no specific responsibility to provide any general liability coverage or 

worker’s compensation coverage for the benefit of the Engineering Consultant’s 
employees during the terms of this Agreement. 

 
26. THIRD PARTY DESIGNERS. The City and the Engineering Consultant acknowledge 

and agree that some of the design services for any specific project will be separately 
engaged by the City through retention of separate design professionals. Independent design 
professionals engaged in different aspects of a project shall use Best Efforts to cooperate in 
completing the project in a timely and professional manner. Notwithstanding any provision 
to the contrary, the Engineering Consultant shall have no responsibility for the accuracy or 
sufficiency of documentation prepared by those independent design professionals. The 
Engineering Consultant will notify the City of errors, discrepancies, and inconsistencies it 
may discover in such documents. If such errors, discrepancies, or inconsistencies cause an 
increase in cost or the time for performance, the Engineering Consultant shall be entitled to 
an equitable adjustment. In the event the Engineering Consultant performs constructability 
reviews, value engineering, or any other reviews or tasks involving the design for the work 
contemplated by the project, it is understood that such reviews will not render the 
Engineering Consultant liable in any manner for the duties of the City’s separately-retained 
design professionals. 
 

27. OPEN RECORDS. The Engineering Consultant will cooperate with the City in responding 
to any request for documents by any third party to the extent such documents may be 
required to be disclosed under Minnesota Statutes regarding open records laws. 
 

28. DATA FURNISHED BY THE CITY. The City will provide to the Engineering Consultant 
all data in the City’s possession relating to the Engineering Consultant’s services on a 
project. The Engineering Consultant may reasonably rely upon the accuracy, timeliness, and 
completeness of the information provided by the City. 

 
29. ADVERTISEMENTS, PERMITS, AND ACCESS. Unless otherwise agreed to in the scope 

of services or a Task Order, the City will obtain, arrange, and pay for all advertisements for 
bids; permits and licenses required by local, state, or federal authorities; and land, 



  

Page 15 of 27 

easements, rights-of-way, and access necessary for the Engineering Consultant’s services or 
project construction. 

 
30. TIMELY REVIEW. The City will examine the Engineering Consultant’s studies, reports, 

sketches, drawings, specifications, proposals, and other documents; obtain advice of an 
attorney, insurance counselor, accountant, auditor, bond and financial advisors, and other 
consultants as the City deems appropriate; and render in writing decisions required by the 
City in a timely manner. 
 

31. PROMPT NOTICE. The City will give prompt written notice to the Engineering Consultant 
whenever the City observes or becomes aware of any development that affects the scope or 
timing of the Engineering Consultant’s services, or of any suspected or actual defect in the 
work of the Engineering Consultant or their third party designers or construction contractors. 
 

32. ASBESTOS OR HAZARDOUS SUBSTANCES. If asbestos or hazardous substances in any 
form are encountered or suspected, the Engineering Consultant will stop its own work in the 
affected portions of a project to permit testing and evaluation. If asbestos is suspected, the 
Engineering Consultant will, if requested, manage the asbestos remediation activities using a 
qualified subcontractor at an additional fee and contract terms to be negotiated. If hazardous 
substances other than asbestos are suspected, the Engineering Consultant will, if requested, 
conduct tests or request a qualified subcontractor to conduct tests to determine the extent of 
the problem and will perform the necessary studies and recommend the necessary remedial 
measures at an additional fee and contract terms to be negotiated. The City recognizes that 
the Engineering Consultant assumes no risk and/or liability for a waste or hazardous waste 
site originated by other than the Engineering Consultant. Under no circumstances shall the 
Engineering Consultant be considered to be a generator, storer, or transporter of hazardous 
substances or materials with regard to services provided under this Agreement or the initial 
Agreement. 

 
33. CONTRACTOR INDEMNIFICATION AND CLAIMS. 

 
A. The City agrees to include in all construction contracts the provisions of Section 21, the 

Engineering Consultant’s Personnel at Construction Site, and provisions providing 
contractor indemnification of the City and the Engineering Consultant for contractor’s 
negligence.  
 

B. The City shall require construction contractor(s) to name the City, the Engineering 
Consultant, and its subcontractors as additional insureds on the contractor’s general 
liability insurance policy.  

 
C. The City agrees to include the following clause in all contracts with construction 

contractors, and equipment or materials suppliers: “Contractors, subcontractors, and 
equipment and material suppliers on the project, or their sureties, shall maintain no direct 
action against the Engineering Consultant, the Engineering Consultant’s officers, 
employees, affiliated corporations, and subcontractors for any claim arising out of, in 
connection with, or resulting from the consulting services performed. The City will be 
the only beneficiary of any undertaking by the Engineering Consultant.” 

 



  

Page 16 of 27 

34. OWNER’S INSURANCE.  
 
A. The City will maintain property insurance on all pre-existing physical facilities 

associated in any way with the project.  
 

B. The City will provide for a waiver of subrogation as to all City-carried property damage 
insurance, during construction and thereafter, in favor of the Engineering Consultant, the 
Engineering Consultant’s officers, employees, affiliates, and subcontractors. 

 
C. The City is not responsible for the payment of deductibles owed under the Engineering 

Consultant’s insurance policies. 
 
D. The City will provide (or have the construction contractor(s) provide) a Builders Risk 

All Risk insurance policy for the full replacement value of all project work including the 
value of all onsite City-furnished equipment and/or materials associated with the 
Engineering Consultant’s services. Such policy will include coverage for loss due to 
defects in materials and workmanship and errors in design, and will provide a waiver of 
subrogation as to the Engineering Consultant and the construction contractor(s) (or the 
City), and their respective officers, employees, agents, affiliates, and subcontractors. The 
City will provide the Engineering Consultant a copy of such policy. 

 
E. The City reserves the right to enter into a program-wide insurance plan at its expense. 

The Engineering Consultant agrees to participate in such a program if named as an 
insured party and if commercially reasonable terms are available. 

 
35. LITIGATION ASSISTANCE. Services required or requested of the Engineering Consultant 

by the City to support, prepare, document, bring, or assist in litigation undertaken or 
defended by the City, except for suits or claims between the parties to this Agreement, will 
be defined in an authorized Task Order and reimbursed as mutually agreed. 
 

36. INDEMNIFICATION. Under the scope of this Agreement, the Engineering Consultant will 
defend, indemnify, and hold harmless the City and its officers, employees, agents, 
subcontractors, and representatives, from and against any and all claims, losses, liabilities, 
damages, expenses, demands, suits, fines, judgments, costs, expenses, and reasonable fees 
(including all fees and charges of attorneys, engineers, architects, and other professionals 
and all court, arbitration, mediation, or other resolution costs) arising out of or relating to 
claims by third parties for property damage or bodily injury, including death, to the 
proportionate extent caused by any negligent act or omission of the Engineering Consultant, 
any subcontractor, any supplier, or any individual or entity directly or indirectly employed 
by the Engineering Consultant to perform any of the work, and including all costs, expenses, 
and fees incurred by the City in establishing and litigating the existence, scope, or any other 
matters relating to the Engineering Consultant’s obligations to defend, indemnify, and hold 
harmless. The Engineering Consultant’s obligations to defend will be free of any conflicts of 
interest, even if retention of separate legal counsel is necessary. The Engineering 
Consultant’s duties to defend, indemnify, and hold harmless include anything in excess of 
any minimum insurance requirements described in the contract documents, and anything in 
excess of any of the Engineering Consultant’s insurance policy limits. The Engineering 
Consultant’s obligations to defend, indemnify, and hold harmless will continue for a period 



  

Page 17 of 27 

of not less than six (6) years following completion of the project or any termination or 
expiration of the contract documents. 

 
The indemnified party shall provide notice to the Engineering Consultant after obtaining 
knowledge of any claim that it may have pursuant to this Section. In the event the 
indemnified party pursues a claim pursuant to this Section, the indemnified party will also 
provide relevant information and assistance to the Engineering Consultant. 
 

37. LIMITATION OF LIABILITY. Notwithstanding any other provision of this Agreement, 
and to the fullest extent permitted by law, the total liability, in the aggregate, of the 
Engineering Consultant and the Engineering Consultant’s officers, directors, members, 
partners, agents, guarantors, subconsultants, subcontractors, and employees, to the City, its 
members, and anyone else claiming by, through, or resulting from, or in any way related to a 
project or Task Order, from any negligence, professional errors or omissions, strict liability, 
breach of contract, indemnity obligations, or warranty, express or implied, of the 
Engineering Consultant or the Engineering Consultant’s officers, directors, members, 
partners, agents, subconsultants, subcontractors, or employees shall not exceed the total 
amount, individually, collectively, or in the aggregate of four million dollars ($4,000,000) 
per Task Order unless a lesser amount is agreed to by both parties. This article takes 
precedence over any conflicting article of this Agreement or any document incorporated into 
it or referenced by it. This limitation of liability will apply whether the Engineering 
Consultant’s liability arises under breach of contract or warranty, tort, including negligence, 
strict liability, statutory liability, or any other cause of action, and shall include the 
Engineering Consultant’s officers, affiliated corporations, employees, and subcontractors. 
The City further agrees that its sole and exclusive remedy, and any claim, demand, or suit 
arising from or related to the services under this Agreement shall be directed and/or asserted 
only against the Engineering Consultant and not against any of the Engineering Consultant’s 
individual employees, officers, shareholders, affiliated firms, or directors. The City 
knowingly waives all such claims against the Engineering Consultant’s individual 
employees, officers, shareholders, directors in their individual capacity or any affiliated 
companies to the Engineering Consultant. 
 

38. BREACH AND REMEDIES. 
 
A. A breach exists under this Agreement if either party: 

 
(1) Makes a material misrepresentation in writing; or 
 
(2) Fails or is unable to meet or perform any material promise in this Agreement, and 

 
(a) Is incapable of curing the failure, or 
(b) Does not cure the failure within twenty (20) days following notice (or within 

a longer period if specified in the notice). 
 

B. The Engineering Consultant must give the City notice immediately if the Engineering 
Consultant breaches, or if a third party claim or dispute is brought or threatened that 
alleges facts that would constitute a breach under this Agreement. 

 



  

Page 18 of 27 

C. The parties will use their Best Efforts to resolve amicably any dispute, including use of 
alternative dispute resolution options. Mediation, an alternative dispute resolution 
option, is further described below in Section 58.  

 
D. All remedies provided for in this Agreement may be exercised individually or in 

combination with any other available remedy. 
 
39. TERMINATION. 

 
A. Either party may terminate this Agreement, in whole or in part, for cause if either party 

fails substantially to perform through no fault of the other and does not commence 
correction of such nonperformance within twenty (20) days of written notice and 
diligently completes the correction thereafter. 

 
B. The City may terminate this Agreement, in whole or in part, or modify or limit the 

Engineering Consultant’s services, and proportionately, the Engineering Consultant’s 
compensation, if: 

 
(1) The City determines that having the Engineering Consultant provide services has 

become infeasible due to changes in applicable laws or regulations, or 
 
(2) Expected or actual funding to compensate the Engineering Consultant is 

withdrawn, reduced, or limited. 
 

C. Either party may terminate this Agreement, in whole or in part, for any or no reason 
upon thirty (30) days’ written notice to the other party. 

 
D. On termination, the Engineering Consultant will be paid for all authorized services 

performed up to the termination date plus termination expenses, such as, but not limited 
to, reassignment of personnel, subcontract termination costs, and related closeout costs. 

 
E. In the event a federal or state tax or employment agency concludes that an independent 

contractor relationship does not exist, either the Engineering Consultant or the City may 
terminate this Agreement immediately upon written notice. 

 
F. Upon receipt of any termination notice from the City related to any specific Task Order, 

the Engineering Consultant must promptly discontinue all affected services under the 
Task Order unless the parties mutually agree otherwise. 

 
G. Upon the end date of the Agreement, which is the date when this Agreement as a whole, 

along with any pending Task Orders, expires or are terminated pursuant to their terms:  
 

(1) The City will be released from compensating the Engineering Consultant for 
services other than those the Engineering Consultant satisfactorily performed, 
pursuant to industry standard, prior to the end date. 
 



  

Page 19 of 27 

(2) The Engineering Consultant must submit the Engineering Consultant’s final 
invoice for payment within sixty (60) days of the end date. The City will not pay 
any Engineering Consultant invoice received after this period. 

 
(3) The Engineering Consultant will be released from performing services, except for 

services in any non-terminated portion of this Agreement. 
 

H. All rights and duties with respect to services performed prior to the expiration or 
termination of this Agreement, and continuing obligations specified in this Agreement to 
be performed following expiration or termination of this Agreement, will survive the 
expiration or termination of this Agreement. 

 
I. In the event of termination, expiration, or removal/withdrawal, the Engineering 

Consultant must terminate its services as soon as it is reasonably possible to do so 
without (1) prejudice to the City’s interests (or the interest of any person represented on 
the City’s behalf) or (2) violation of the Engineering Consultant’s statutory or ethical 
duties. The Engineering Consultant must notify the City of any further services, prior to 
withdrawal or substitution, which the Engineering Consultant believes are necessary to 
avoid prejudice to the City’s interests (or the interest of any person represented on the 
City’s behalf), and obtain the City’s consent prior to performing such services. 

 
40. ADDITIONAL PAYMENT. Nothing contained in this Agreement shall obligate the City to 

make any payment for services rendered in any period after the termination of the 
Engineering Consultant’s retention by the City. 
 

41. SUSPENSION, DELAY, OR INTERRUPTION OF WORK. The City may suspend, delay, 
or interrupt the services of the Engineering Consultant for the convenience of the City. In 
such event, the Engineering Consultant’s contract price and schedule shall be equitably 
adjusted. 

 
42. NOTICE. Any notice or election required or permitted to be given or served by any party to 

this Agreement upon any other will be deemed given or served in accordance with the 
provisions of this Agreement if said notice or election is (1) delivered personally, or (2) 
mailed by United States certified mail, return receipt requested, postage prepaid and in any 
case properly addressed as follows: 

 
If to Engineering Consultant: Attn: ________________ 
 _____________________ 
 _____________________ 
 _____________________ 
 
If to City: Attn: City Engineer 
 500 Center Avenue 
 P.O. Box 0779 
 Moorhead, Minnesota 56561-0779 

 
Each such mailed notice or communication will be deemed to have been given on the date 
that is three (3) days after the same is deposited in the United States mail. Each such 



  

Page 20 of 27 

delivered notice or communication will be deemed to have been given upon the delivery. 
Any party may change its address for service of notice in the manner specified in this 
Agreement. 
 

43. PROHIBITION AGAINST ASSIGNMENT. This is a bilateral professional services 
agreement. Neither party shall have the power to or will assign any of the duties or rights or 
any claim arising out of or related to this Agreement, whether arising in tort, contract, or 
otherwise, without the written consent of the other party. Any unauthorized assignment is 
void and unenforceable.  
 

44. NO THIRD PARTY BENEFICIARIES. This Agreement gives no rights or benefits to 
anyone other than the City and the Engineering Consultant and has no third-party 
beneficiaries. 
 

45. CONSEQUENTIAL DAMAGES. To the maximum extent permitted by law, the 
Engineering Consultant and the Engineering Consultant’s affiliated corporations, officers, 
employees, and subcontractors shall not be liable for the City’s special, indirect, or 
consequential damages, whether such damages arise out of breach of contract or warranty, 
tort including negligence, strict or statutory liability, or any other cause of action. In order to 
protect the Engineering Consultant against indirect liability or third-party proceedings, the 
City will indemnify the Engineering Consultant for any such damages. 
 

46. MATERIALS AND SAMPLES. Any items, substances, materials, or samples removed 
from a project site for testing, analysis, or other evaluation will be returned to the project site 
within sixty (60) days of project close-out unless agreed to otherwise. The City recognizes 
and agrees that the Engineering Consultant is acting as a bailee and at no time assumes title 
to said items, substances, materials, or samples. 
 

47. ENGINEERING CONSULTANT’S DELIVERABLES. A party may rely on data or 
information that the party receives from the other party by hard copy or electronic media. 
When transferring documents in electronic media format, the transferring party makes no 
representations as to long-term compatibility, usability, or readability of such documents. 
The Engineering Consultant’s deliverables are for the City or others’ convenience. Any 
conclusions or information derived or obtained from these files will be at user’s sole risk. 

 
48. ACCESS TO ENGINEERING CONSULTANT’S ACCOUNTING RECORDS / AUDIT 

RIGHTS.  
 
A. The Engineering Consultant must allow the City and its designees to review and audit 

the Engineering Consultant’s financial documents and records relating to this 
Agreement. The Engineering Consultant will maintain accounting records, in 
accordance with generally accepted accounting principles. These records will be 
available to the City for a period of one (1) year after the Engineering Consultant’s 
final invoice for examination to the extent required to verify the direct costs (excluding 
established or standard allowances and rates) incurred hereunder. The City may only 
audit accounting records applicable to a cost-reimbursable type compensation. Upon 
finalization of the audit, the City will submit to the Engineering Consultant a Notice of 
Audit Results and a copy of the audit report, which may supplement or modify any 



  

Page 21 of 27 

tentative findings verbally communicated to the Engineering Consultant at the 
completion of an audit. 
 

B. Within one hundred eighty (180) days after the date of the Notice of Audit Results, the 
Engineering Consultant will respond, in writing, to the City indicating (a) whether it 
concurs with the audit report, (b) clearly explaining the nature and basis for any 
disagreement as to a disallowed item of expense, and (c) providing a written 
explanation as to any questioned or no opinion expressed item of expense (the 
“Response”). The Response will be clearly stated and will provide any supporting 
documentation necessary to resolve any disagreement or questioned or no opinion 
expressed item of expense. Where the documentation is voluminous, the Engineering 
Consultant may supply appropriate excerpts and make alternate arrangements to 
conveniently and reasonably make that documentation available for review by the 
City. The Response will refer to and apply the language of this Agreement. The 
Engineering Consultant agrees that failure to submit a Response within the one 
hundred eighty (180) day period constitutes agreement with any disallowance of an 
item or expense and authorizes the City to finally disallow any items of questioned or 
no opinion expressed cost. 
 

C. The City will make its decision with regard to any Notice of Audit Results and 
Response within one hundred twenty (120) days after the date of the Notice of Audit 
Results. If it is determined by a court of competent jurisdiction or by mutual agreement 
that an overpayment has been made to the Engineering Consultant, the Engineering 
Consultant will repay the amount to the City or reach an agreement with the City on a 
repayment schedule within thirty (30) days after the date of an invoice from the City. If 
the Engineering Consultant fails to repay the overpayment or reach an agreement with 
the City on a repayment schedule within the thirty (30) day period, the Engineering 
Consultant agrees that the City will deduct all or a portion of the overpayment from 
any funds then or thereafter payable by the City to the Engineering Consultant for this 
project. Interest will be assessed on any partial payments or repayment schedules 
based on the unpaid balance at the end of each month until the balance is paid in full. 
The assessment of interest will begin thirty (30) days from the date of the invoice. The 
rate of interest will be the interest rate on judgments in Minnesota as calculated by the 
Minnesota State Court Administrator pursuant to Minnesota law. The rate of interest 
will be reviewed annually by the City and adjusted as necessary. The Engineering 
Consultant expressly consents to this withholding or offsetting of funds under those 
circumstances, reserving the right to file a lawsuit to contest the City’s decision. 
 

49. OWNERSHIP. Ownership of work product and inventions created by the Engineering 
Consultant shall be as follows: 

 
A. Pre-Existing Consultant Materials. The City acknowledges and agrees that in the 

performance of the services, the Engineering Consultant will utilize its proprietary data, 
concepts, methods, techniques, processes, protocols, ideas, inventions, know-how, trade 
secrets, algorithm, software, works of authorship, software and hardware architecture, 
databases, tools, other background technologies and standards of judgment that 
developed or licensed from third parties prior to the effective date of this Agreement (the 
“Pre-Existing Consultant Materials”) and that the Engineering Consultant shall retain all 



  

Page 22 of 27 

right, title, and interest, including intellectual property rights in the Pre-existing 
Consultant Materials. Subject to the terms and conditions of this Agreement, the 
Engineering Consultant hereby grants to the City a non-exclusive, non-transferable, 
royalty-free license, fully assignable to the City, to utilize the Pre-Existing Consultant 
Materials for the purpose of the City’s Task Order or project. 

 
B. Derivative Consultant Materials. The City acknowledges and agrees that in the 

performance of the services, the Engineering Consultant will utilize and develop 
customization, enhancements, improvements, modifications, and adaptations of and to 
the Pre-Existing Consultant Materials (the “Derivative Consultant Materials”). The 
Engineering Consultant shall retain all right, title, and interest, including intellectual 
property rights in the Derivative Consultant Materials. Subject to the terms and 
conditions of this Agreement, the Engineering Consultant hereby grants to the City a 
non-exclusive, non-transferable, royalty-free license, fully assignable to the City, to 
utilize the Derivative Consultant Materials. 

 
C. New Consultant Materials. The City acknowledges and agrees that in the performance of 

the services, the Engineering Consultant may utilize and develop new software, 
hardware, and other technology or processes that do not utilize or incorporate, or are not 
based upon, the Pre-Existing Consultant Materials (“New Consultant Materials”). 
Between the parties, subject to the license grant-back set forth below, the City will retain 
rights, title, and interest, including without limitation intellectual property rights, in and 
to the New Consultant Materials. The City and the Engineering Consultant shall have 
ownership of such New Consultant Materials without any limitation or restriction. 

 
D. License Grant Back. Subject to the terms and conditions of this Agreement, the City 

hereby grants to the Engineering Consultant a non-exclusive, transferable, royalty-free 
license to utilize the concepts, methods, techniques, processes, protocols, ideas, 
inventions, know-how, trade secrets, algorithm, software and hardware architecture, and 
other background technologies that are newly developed by the Engineering Consultant 
under this Agreement and assigned to the City under this Agreement, to make, have 
made, use, reproduce, license, display, perform, distribute, sell, offer for sale, service, 
support, import, and otherwise disposed of any products, technologies, and services and 
for any purposes without restriction.  

 
E. License Restrictions. Except as otherwise permitted above, the City shall not, and shall 

not allow any third party to: (i) modify or otherwise create derivative works of the Pre-
Existing Consultant Materials; (ii) use the Pre-Existing Consultant Materials for any 
other purpose, other than the City’s Task Order or project; (iii) make, have made, use, 
reproduce, license, display, perform, distribute, sell, offer for sale, service, support, or 
import any product that incorporates, embodies and/or is based upon the Pre-Existing 
Consultant Materials; (iv) sublicense, distribute or otherwise transfer to a third party any 
of the Pre-Existing Consultant Materials by itself or as incorporated in the services; or 
(v) reverse engineer, disassemble, decompile or attempt to derive the source code or 
underlying ideas or algorithms of the Pre-Existing Consultant Materials. Any additional 
use of the Pre-Existing Consultant Materials shall require a separate written license 
agreement. 

 



  

Page 23 of 27 

F. Miscellaneous. Nothing contained in this Agreement shall be construed as conferring to 
the City or any third party any license or right by implication, estoppel, or otherwise to 
any intellectual property rights of the Engineering Consultant, other than the rights 
expressly granted under this Agreement. The City may use said work products for the 
specific purpose for which the work product was intended. Any other use or reuse, 
without written verification or adaptation by the Engineering Consultant will be at the 
user’s sole risk. 

 
G. City Material. As between the parties, the City is the exclusive owner of all material the 

Engineering Consultant collects from the City in connection with the services under this 
Agreement, including copyrights. Within thirty (30) days of the end date of this 
Agreement, or upon the City’s notice at any time, the Engineering Consultant must give 
all materials collected to the City (or to another party at the City’s direction). Unless the 
City specifies otherwise, all files must be saved in the appropriate formats (Microsoft 
Word and Excel, CAD, PDF, GIS data files, etc.), as applicable. The Engineering 
Consultant must maintain the Engineering Consultant’s records relating to services 
under this Agreement and the Engineering Consultant’s invoices, and all other materials, 
in an accessible location and condition for a period of not less than one (1) year after the 
later of: 
 
(1)  The date when the Engineering Consultant receives final payment under this 

Agreement; or 
 
(2)  The date when the City resolves with the Engineering Consultant the findings of 

any final audit. 
 

The Engineering Consultant may retain copies of any original documents the 
Engineering Consultant provides to the City and a copy of any material collected from 
the City in the Engineering Consultant’s confidential files for the purpose of complying 
with applicable laws or established company procedure regarding the preservation of 
business records. 
 

50. REUSE OF PROJECT DOCUMENTS. Services and deliverables are for the exclusive use 
of the City and are not to be relied upon by third parties. All reports, drawings, 
specifications, documents, and other deliverables of the Engineering Consultant, whether in 
hard copy or in electronic form, are instruments of service for a Task Order, whether the 
Task Order is completed or not. Upon full payment for services due under this Agreement, 
the Engineering Consultant agrees to grant to the City an irrevocable license to the 
instruments of service, the City agrees to indemnify the Engineering Consultant and the 
Engineering Consultant’s officers, employees, subcontractors, and affiliated corporations 
from all claims, damages, losses, and costs, including, but not limited to, litigation expenses 
and attorney’s fees arising out of or related to the City’s related entities’ unauthorized reuse, 
change, or alteration of these Task Order or project documents. Nothing in this Agreement 
shall constitute a waiver of the statutory limits of liability set forth in Minn. Stat. § 466.04 or 
a waiver of any available immunities or defenses. 
 

51. MODIFICATION. This Agreement, including its attachments, schedules, and Task Orders, 
constitutes the entire Agreement, supersedes all prior written or oral understandings, and 



  

Page 24 of 27 

may only be changed by a written amendment approved by the City and executed by the 
Engineering Consultant and the City’s Representative on behalf of the City. It may be 
modified as to terms and conditions from time to time upon the mutual consent of the 
parties; however, such modification shall be reduced to writing, signed by the parties, and 
the document appended to and made a part of this Agreement. 
 

52. FORCE MAJEURE. The Engineering Consultant is not responsible for damages or delay in 
performance caused by acts of God, strikes, lockouts, accidents, or other events beyond the 
control of the Engineering Consultant. In any such event, the Engineering Consultant’s 
contract price and schedule shall be equitably adjusted. 
 

53. WAIVER. A party’s waiver of enforcement of any of this Agreement’s terms or conditions 
will be effective only if it is in writing. A party’s specific waiver will not constitute a waiver 
by that party of any earlier, concurrent, or later breach or default. 
 
The City waives all claims against the Engineering Consultant, including those for latent 
defects, which are not brought within six (6) years of substantial completion of the facility 
designed or final payment to the Engineering Consultant, whichever is earlier. 
 

54. BINDING EFFECT. This Agreement shall be binding upon and inure to the benefit of the 
City, its successors and assigns, and any such successor shall be deemed substituted for the 
City under the terms of this Agreement. This Agreement shall likewise be binding upon the 
Engineering Consultant, its successors and assigns. As used in this Agreement, the term 
“successor” shall include any person, firm, corporation or other business entity which at any 
time whether by merger, purchase or otherwise acquires all or substantially all of the assets 
or business of the corporation. 
 

55. NEGOTIATED AGREEMENT. This Agreement has been arrived at through negotiation 
between the parties. 

 
56. SEVERABILITY AND SURVIVAL. If any court of competent jurisdiction declares, for 

any reason, any provision or part of this Agreement to be invalid, illegal, or unenforceable, 
all remaining terms and provisions of this Agreement will remain binding and enforceable. 
Limitations of liability, indemnities, and other express representations shall survive 
termination of this Agreement for any cause. 
 

57. WAIVER OF JURY TRIAL. THE PARTIES HEREBY KNOWINGLY, IRREVOCABLY, 
VOLUNTARILY, AND INTENTIONALLY WAIVE ANY RIGHTS THAT THEY MAY 
HAVE TO A TRIAL BY JURY WITH RESPECT TO ANY ACTION, PROCEEDING, 
COUNTERCLAIM, OR DEFENSE BASED ON THIS AGREEMENT, OR ARISING OUT 
OF, UNDER, OR IN ANY CONNECTION WITH THIS AGREEMENT, OR WITH 
RESPECT TO ANY COURSE OF CONDUCT, COURSE OF DEALING, STATEMENTS 
(WHETHER ORAL OR WRITTEN), OR ACTIONS OF ANY PARTY HERETO 
RELATING TO THIS AGREEMENT. THIS PROVISION IS A MATERIAL 
INDUCEMENT FOR ALL PARTIES ENTERING INTO THIS AGREEMENT. THIS 
PROVISION APPLIES ONLY TO SUITS BETWEEN THE PARTIES ARISING OUT OF 
OR RELATED TO THIS AGREEMENT AND DOES NOT APPLY TO THIRD PARTY 



  

Page 25 of 27 

CLAIMS OR SUITS BY OR ON BEHALF OF THE PARTIES FOR PROJECT PROPERTY 
ACQUISITION AND/OR CONSTRUCTION CONTRACT CLAIMS AND DEFENSES. 
 

58. DISPUTE RESOLUTION. The City and the Engineering Consultant shall endeavor to 
resolve claims, disputes, and other matters in question between them by non-binding 
mediation, which, unless the parties mutually agree otherwise, shall be administered by the 
American Arbitration Association in accordance with its Construction Industry Mediation 
Procedures in effect on the date of this Agreement. A request for non-mediation shall be 
made in writing, delivered to the other party to this Agreement, and filed with the person or 
entity administering the mediation. The request may be made concurrently with the filing of 
a complaint or other appropriate demand for binding dispute resolution but, in such event, 
mediation shall proceed in advance of non-binding dispute resolution proceedings, which 
shall be stayed pending mediation for a period of sixty (60) days from the date of filing, 
unless stayed for a longer period by agreement of the parties or court order. 

  
The parties shall share the mediator’s fee and any filing fees equally. The mediation shall be 
held in the City, unless another location is mutually agreed upon. Agreements reached in 
mediation shall be enforceable as settlement agreements in any court having jurisdiction 
thereof. 
 
If the parties do not resolve a dispute through non-binding mediation pursuant to this 
Section, then the method of binding dispute resolution shall be via formal claims filed in a 
court of competent jurisdiction. 
 

59. CONTROLLING LAW AND VENUE. This Agreement, its interpretation and performance, 
and any other claims related to it shall be controlled by the laws of the State of Minnesota. 
Any action brought as a result of any claim, demand, or cause of action arising under the 
terms of this Agreement shall be brought in a court of competent jurisdiction within the 
State of Minnesota.  

  
 

IN WITNESS WHEREOF, this Agreement is executed the day and year above noted. 
 
 
 
 
 

[Signatures appear on the following pages.] 
 
 
 
 
 
 
 
       
  



  

Page 26 of 27 

 
      CITY: 
 
      City of Moorhead, Minnesota 
        
 
 
      By:         
       Del Rae Williams, Mayor 
    
     
        
      By:         
       Christina M. Volkers, City Manager 

 
 

 
 
STATE OF MINNESOTA  ) 
     )ss. 
COUNTY OF CLAY   )  
 
 On this _______ day of _____________________, 20_____, before me personally appeared 
Del Rae Williams and Christina M. Volkers known to me to be the Mayor and City Manager, 
respectively, of the City of Moorhead, a political subdivision and municipal corporation of the State 
of Minnesota that is described herein, and who executed the within and foregoing instrument and 
acknowledged to me that they executed the same on behalf of said city. 
 
 
       ___________________________________ 
       Notary Public, Clay County, MN 
        
 
(SEAL) 
 

 

 
 
 
 
 
 
 
 
 
 
 



  

Page 27 of 27 

       
       
      ENGINEERING CONSULTANT: 
 
      [insert name of Engineering Consultant] 
 
 
 
              
        
 
 
      By:         
 
 
      Its: _________________________________________ 
    
     

 
 

 
 
STATE OF     ) 
     )ss. 
COUNTY OF     )  
  
 
 On this _______ day of ________________________, 20_____, before me personally 
appeared ____________________________ known to me to be the person who executed the within 
and foregoing instrument and acknowledged to me that he/she executed the same on behalf of 
______________________________________. 
 
 
 
       ___________________________________ 
       Notary Public 
        
 
(SEAL) 



  

 

City of Moorhead 
_____________________ (Engineering Consultant)   

 
Exhibit A – General Scope of Services 

 
1. General 

a.   
b.   
c.   
d.   

 
2.  

a.  Design related to Documents 
b.  Permitting 
c.  Environmental Review, Documentation, and Processing 
d.  Adaptive Management Planning and Monitoring 
e.  Recreation Design 
f.   
g.  
h.   

 
3.  

a.  
b.  
c.  

 
4.  

a.   
b.   
c.   
d.   
e.   

 
5.  

a.  
b.   
c.   
d.   
e.   
f.   

 
*The Engineering Consultant will coordinate and cooperate in Good Faith with the City. 
 



RFQ – Moorhead WWTF Facility Plan    

 

 
 
 
 

Attachment D 
 
 
 
 
 

Instructions to Offerors of Professional Services 



RFQ – Moorhead WWTF Facility Plan    

 

INSTRUCTIONS TO OFFERORS OF PROFESSIONAL SERVICES 
 

1. The City of Moorhead invites consultants to submit sealed Statements of Qualifications (SOQs) as 
more fully described in the Request for Qualifications (RFQ).  These instructions are to assist Offerors 
in the preparation of SOQs.  

 
2. Before submitting a SOQ, all Offerors shall examine the RFQ. The RFQ consists of the following 

documents: 
 

A. Request for Qualifications & Notice. 
B. Master Services Agreement. 
C. Instructions to Offerors of Professional Services. 
D. Addenda, if any. 

 
3. Information contained in the RFQ shall be the basis for the SOQs and nothing shall be deemed to 

change or supplement this basis except for Addenda issued by the City of Moorhead. 
 

4. The City of Moorhead reserves the right to reject any or all SOQs or accept what is, in its judgment, 
the best SOQ(s). The City further reserves the right to waive any technical defects or irregularities in 
any and all SOQs submitted, and to negotiate contract terms with the successful Offeror(s). The City 
reserves the right to disregard all nonconforming, non-responsive or conditional SOQs. Discrepancies 
between words and figures will be resolved in favor of words. Discrepancies between the indicated 
sum of any column of figures and the correct sum thereof will be resolved in favor of the correct 
sum. The City Engineer or designees may waive minor informalities that do not affect responsiveness, 
are merely a matter of form or format, do not change the relative standing or otherwise 
prejudice other offers, do not change the scope or meaning of the RFQ, and are insignificant, 
negligible, or immaterial in nature, or do not reflect a material change in the work. The City reserves 
the right to reject a SOQ of an Offeror determined to be unresponsive, and further reserves the right 
to refuse to make an award if it determines it to be in its best interests. 

 
5. The cost of SOQ preparation shall be borne solely by the persons or entities submitting the SOQ. 

 
6. Offerors must disclose any instances where the firm or any individuals working on the SOQ have a 

possible conflict of interest and, if so, the nature of that conflict. The City reserves the right to 
cancel the award if any interest disclosed from any source could give the appearance of a conflict or 
cause speculation as to the objectivity of the Offeror’s SOQ. 

 
7. By signature on the SOQ, Offeror certifies it is in compliance with the laws of the State of Minnesota, all 

applicable local, state and federal laws, applicable portions of the Civil Rights Act of 1964, the Equal 
Employment Opportunity Act and regulations, the Americans with Disabilities Act and regulations, and 
that the SOQ was independently developed without collusion. 

 
8. The following procedures or steps shall be followed after the issuance or publication of the RFQ: 

 
A. Refer to the RFQ notice to determine how complete RFQ packages may be obtained. 

 
B. Before submitting a SOQ, each Offeror must (a) examine the RFQ thoroughly, (b) visit the site, 

if any, to familiarize her/himself with local conditions that may in any manner affect cost, 
progress or performance of the work, (c) familiarize her/himself with federal, state and local 



RFQ – Moorhead WWTF Facility Plan    

 

laws, a n d  ordinances, rules and regulations that may in any manner affect costs, progress or 
performance of the work; (d) familiarize her/himself with the unique weather conditions of the 
City of Moorhead and surrounding area that may affect costs, progress or performance of work; 
and (e) study and carefully correlate Offeror's observations with the SOQ. 

 
C. Refer to the RFQ to determine the place, date, and time for delivering sealed SOQs. 
 
D. SOQs shall be received at the time and place indicated in the RFQ and in the manner 

specif ied in the RFQ. If required, hardcopy SOQs shall be in a sealed envelope, clearly 
marked with the project title and name and address of the Offeror and as specified in the RFQ. 
SOQs will not be publicly read. If the SOQ is sent through the mail or other delivery 
system the sealed envelope shall be enclosed in a separate envelope with the notation "SOQ 
ENCLOSED" on the face thereof. Offerors assume the risk of the method of dispatch selected. 
Postmarking by the due date will not substitute for actual SOQ receipt. SOQs received after 
the deadline will be rejected. SOQs submitted orally, by facsimile machine (FAX), or other 
telecommunication or electronic means will not be accepted or considered except as specified in 
the RFQ. 

 
E. Refer to the RFQ for any SOQ Forms that may be required to be completed as part of the SOQ. 

SOQ Forms, if any are required, must be completed in ink or by a printer/typewriter.  SOQs by 
corporations must be executed in the corporate name by the president or a vice-president (or 
other corporate officer accompanied by evidence of authority to sign) and the corporate seal must 
be affixed and attested by the secretary or an assistant secretary. The corporate address and state 
of incorporation shall be shown below the signature.  SOQs by partnerships must be executed in 
the partnership name and signed by a partner, whose title must appear under the signature and 
the official address of the partnership must be shown below the signature. 

 
F. SOQs may be modified or withdrawn by an appropriate document duly executed (in the 

manner that a SOQ must be executed) and delivered to the place where SOQs are to be 
submitted at any time prior to the SOQ deadline. If, within twenty four (24) hours after SOQs 
are due, any Offeror files a duly signed written notice with the City of Moorhead and promptly 
thereafter demonstrates to the reasonable satisfaction of the City of Moorhead that there was 
a material and substantial mistake in the preparation of her/his SOQ, the Offeror may withdraw 
her/his SOQ.  

 
G. The City shall evaluate each SOQ in the best interests of the City of Moorhead. The SOQs shall be 

evaluated to determine which are the most advantageous to the City of Moorhead taking into 
consideration any factors set forth in the RFQ and SOQ. 

 
H. The City may decide to interview one or more Offerors. 

 
I. To demonstrate qualifications to perform the Work, each Offeror must be prepared to submit, 

within five (5) days of a request, financial data, previous experience, or evidence of authority to 
conduct business in the State of Minnesota. 

 
J. Upon determining the Successful Offeror(s), the City of Moorhead shall send to the Successful 

Offeror(s) a Notice of Intent to Award notifying the recipient of the City's acceptance of the 
Offeror's SOQ, subject to the City Council approval of the Master Services Agreement. The Notice 
of Intent to Award to the presumptive Successful Offeror(s) shall include three (3) unexecuted 



RFQ – Moorhead WWTF Facility Plan    

 

copies of the Master Services Agreement with instructions to execute and return the same to the 
City within ten (10) days or risk having their SOQ declared abandoned. The City Council shall 
consider approval of the Master Services Agreement and authorize the Mayor and City Manager 
to execute the same.  

 
K. Upon receipt of all documents required by the Notice of Intent to Award and upon approval of 

the Master Services Agreement by the City Council the Successful Offeror shall be sent copy of 
the Agreement duly executed by the City of Moorhead. 

 
9. All SOQs and other material submitted become the property of the City and may be returned only at 

the City’s discretion. All SOQs and related information, including detailed cost information, are exempt 
records and will be held in confidence until an award is made, in accordance with Minnesota Laws. 

 
Offerors may make a written request that trade secrets and other proprietary data contained in the 
SOQ be held confidential. Material considered confidential by the Offeror must be clearly identified, 
and the Offeror must include a brief statement that sets forth the reason for the confidentiality. After 
award, SOQs will be subject to the Minnesota Laws. 
 

10. There are specific indemnity and insurance requirements which the Successful Offeror(s) must comply 
with prior to the start of work for any project. These requirements are set forth in detail in the Master 
Services Agreement. Objections to any of the provisions of the Indemnification and Insurance 
Requirements must be made in writing by the time and date set for receipt of questions or at least 10 
days prior to the SOQ submission deadline, whichever is earlier. The Successful Offeror(s) must obtain 
the required insurance coverage and provide proof of coverage as a condition of the Master Services 
Agreement. Failure to provide evidence of required insurance coverage is a material breach and 
grounds for withdrawal. 

 
11. The submission of a SOQ constitutes an incontrovertible representation by the Offeror that s/he has 

complied with every requirement of these instructions and that the Master Services Agreement is 
sufficient in scope and detail to indicate and convey understanding of all terms and conditions for 
performance of the work. 
 

12. Refer to the RFQ for the identity of the City of Moorhead project manager(s) who will coordinate all 
aspects of the selection process. All questions about the meaning or intent of the RFQ shall be 
submitted to the project manager(s) in writing. A s  d e e m e d  a p p r o p r i a t e  b y  t h e  C i t y ,  
Addenda m a y  b e  p o s t e d  o n  t h e  s a m e  w e b s i t e  a s  t h e  R F Q  p a c k a g e .  Offerors shall 
bear the responsibility for checking the website for A d d e n d a .  Failure to do so may result in 
the Offeror not receiving all clarifications necessary to present a responsive SOQ. Only questions 
answered by formal written Addenda will be binding. Oral and other interpretations or clarifications will 
be without legal effect. 

 
13. In order to determine if a SOQ is acceptable for award, communication by the project manager is 

permitted with an Offeror to clarify uncertainties or eliminate confusion concerning the contents of the 
SOQ and determine responsiveness to the RFQ. Clarifications may not result in a material or substantive 
change to the SOQ. After receipt of SOQs, if there is a need for any substantial clarification or material 
change in the RFQ, an Addendum will be issued. The Addendum will incorporate the clarification or 
change, and a new date and time established for new or amended SOQs. 

 
14. After completion of evaluations, the City Engineer or designee will issue a written Notice of Intent to 

Award and send copies to all Offerors. The Notice of Intent to Award will set out the names and addresses 



RFQ – Moorhead WWTF Facility Plan    

 

of all other Offerors and identify the Offerors selected for award. The scores and placement of other 
Offerors will not be part of the Notice of Intent to Award. 

 
15. Successful Offerors may not assign, in whole or in part, the Master Services Agreement without the written 

consent of the City of Moorhead. 
 



RFQ – Moorhead WWTF Facility Plan    

 

 
 
 
 

Attachment E 
 
 
 
 
 

Task Order Form 



 

 
Attachment E – Task Order Form 

Page 1 of 3 

 
 
 
 
Task Order  
 
In accordance with paragraph 5 of the Master Agreement for Professional Services between Owner and 
Engineer for Engineering Consultation Services, dated [date] (“Agreement"), Owner and Engineer agree 
as follows: 
 
1. Specific Project Data 

A. Title:  [Project Name], Eng. No. XX-XX-XX 

 

B. Description: This Task Order is for [general 1-2 sentence description]. 

 
2. Services of Engineer 

Services to be completed by the Engineer are as specified in the proposal submitted 
by [consultant] dated [date] included as Attachment A of this Task Order.  

 
3. Owner's Responsibilities 

Owner shall have those responsibilities set forth in the Agreement. 
 
4. Times for Rendering Services 

Phase  Completion Date 

[Phase 1, if appropriate & description] [date]     

[Phase 2, if appropriate & description] [date]      

[Phase 3, if appropriate & description] [date]     

This is Task Order No. X, 
consisting of X pages. 



 

 
Attachment E – Task Order Form 

Page 2 of 3 

5. Payments to Engineer 

A. Owner shall pay Engineer for services rendered as follows: 

Category of Services Compensation Method 

Lump Sum, or 
Estimate of 

Compensation for 
Services 

Phase or description or 
deliverable 

XXXXX $XXXXX 

Phase or description or 
deliverable 

XXXXX $XXXXX 

Phase or description or 
deliverable 

XXXXX $XXXXX 

 
B. The terms of payment are set forth in paragraph 14 of the Agreement and in Attachment A. 

6. Consultants: [List, if appropriate] 

 
7. Other Modifications to Agreement: [Supplement or modify Agreement and Exhibits, if 

appropriate] 

 
8. Attachments: 

 Attachment A – Proposal submitted by [consultant] on [date] 

 Attachment B – [other, if appropriate] 

 
9. Documents Incorporated By Reference:  [list, if appropriate] 

 

 

 

 

 

 

 

 

 



 

 
Attachment E – Task Order Form 

Page 3 of 3 

Terms and Conditions:  Execution of this Task Order by Owner and Engineer shall make it subject to the 
terms and conditions of the Agreement as modified above, which Agreement is incorporated by this 
reference.  Engineer is authorized to begin performance upon its receipt of a copy of this Task Order 
signed by Owner. 
 
The Effective Date of this Task Order is [date].   
 
OWNER:    ENGINEER:   
       
       
By:   By:  
       
       
Name: Del Rae Williams  Name: [XXXX] 
       
       
Title: Mayor  Title: [XXXX] 
       
       
By:   
    
    
Name: Christina M. Volkers  
    
    
Title: City Manager  
    
 
DESIGNATED REPRESENTATIVE FOR 
TASK ORDER: 

 
DESIGNATED REPRESENTATIVE FOR TASK 
ORDER:   

       
       
Name: [XXXX]  Name: [XXXX] 
       
       
Title: [XXXX]  Title: [XXXX] 
       
       
Address: [XXXX]  Address: [XXXX] 
       
       
E-Mail 
Address: 

 
[XXXX] 

 E-Mail 
Address: 

 
[XXXX] 

       
       
Phone: [XXXX]  Phone: [XXXX] 
       

 


	RFQ Facility Plan 2018 - Final 2
	Moorhead Wastewater Treatment Facility Plan
	Attachment A
	Moorhead Wastewater Treatment Facility Diagram
	Attachment B

	DESIGN CRITERIA
	Attachment C


	Master Services Agreement - Official Draft
	RFQ Facility Plan 2018 - Final 2
	DESIGN CRITERIA
	Attachment D
	Attachment E


	Task Order Template

